
MITSUBISHI 

Industrial Sewing Machine Parts Catalog 

Model PLK-B2516R 

13 'h7 /)( CONTENTS Page 

~ ~ i* ,. ]£ Construction · · · · · · · · · · · · · · · · .. · · · · · · · · · · · · · · · · · · · · · .. · · .. · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 

[§) * i* mJ ~ (!) Arm bed & it's accessories (!) .... · ........... · ............ · · .... · .... · ·.................. 2 

(Q] * i* ml ~ an Arm bed & ifs accessories an ............................................................ 4 

[Q] * i* All ~ (liD Arm bed & it's accessories (liD ............................................................ 6 

[g) a \,\ mt ut (!) Sewing mechanism (I) · .... · .......... · .... · · .............. · .... · .... · · .... · .... · · .... · .... · · · · 8 

[£] ill \,\ .fl ut an Sewing mechanism an · ... ·· · ......... · · .... · ...... · .. · ......... · .... · · .... · .. · .. · ......... · · .. 10 

[§] r;p tlfl ;t .fl m (!) Presser bar lifting mechanism (!) · .... ·· .... · · .... · · .. · .. · .... · .......... · .... · · · · ...... ·.. 12 

[E) r;p tlfl ;t .fl • an Presser bar lifting mechanism an · .. · · .. · ................ · .......... · .......... · .. · · ...... · 14 

QJ * w I) .fl ut Thread trimming mechanism .... · ... · · · .. ·· ·· · · .. · · .. · .. · · ........ · .. · .. · .... · .. · · ...... · · .. 16 

[R] * *I ~ .fl ff4 Tension release mechanism ................................................................. 18 

[I] X - y :;- 7· JL- t~ m X-Y Table mechanism ......................................................................... 20 

[0 ?'} tlfl ;t .fl .. (!) Work holder mechanism (I) .. · ............ · · ·· .. · .................................. · ........ · 22 

[ill ?'} tlfl ;t ~ m an Work holder mechanism an · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 24 

[fJ '7 1 J'i .fl , . Wiper mechanism .. ·· ... ·· .. · .......... · .................... · .... · · .... · .. · ...... · .. · .. · .. · .. · · · 26 

[Q] ~ )W ... , . Oil lubrication mechanism · .. · .. · .... · · ...................... · · .. · ............................ 28 

IBl nc 1$ ml ~ Cable component ·· · · ·· · ·· · · · · · · · · · · ·· · · · · · · · · · ·· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · ·· · · ·· · · · · · · · · · · · · 30 

[§] !>to -= ff ffi!J 1lill ~ • = XI. Pneumatic control unit .......................................................................... 32 

(l] -r- 7' Jv ml ~ Table & stand · .......... · .... · .. · .. · .. · ........... · · ................. ·· .. · ........ · .. · ........ · .. 34 

[Y] i-t .II 1:1 (!) 1:11:1 Accessories (!) .... · · ......... · .. · .. · .. · .. · ........ · · .... · · ........ · · ..... · .. · · .... · · .... · .... · · · · 36 

&YJ i-t "" 
1:1 an till Accessories an ............... · .......... · .... · ........... · .............. · .... · .......... · · · .. · · · · 38 

00 :;t -;/ ~ 3 / I~ ''./ Option parts .. · ...... · .. ·· .... ·· ........... · ........ · ......... ·· .................... · ...... · ...... · 40 

~ 51 Index ................................................................................................ 42 

P-196A 199701 

From the library of: Superior Sewing Machine & Supply LLC



$6b :::J- f''O):fl·ff~it 
MITSUBISHI SPARE PARTS No. Designation system 

1. St!&i::J- l'l::?l.''l CONCERNING PARTS CODE. 
SI!&U":.::')iX<Htlltl~11. Sl!&i::J- 1'~-lsmt>-tt< t.:.~l.'o 
Please Inform the part number, when these parts are ordered. 

( -~&. ) 
Standard parts 

~)1/j\~$~ 

Common parts 

-~~/!1!&. 

M 
(1) 

M 

Sewing machine parts 

r-··~JIJ 

* (2) 

9 

Sewing machine model 

r-~ 

Model No. 

I 

(3) (4) 

I 

1± fl(l) 
._· Specification (1) 

~]ilj\~$~ 
'-Common parts 

r- r-
Speclflcatlo n 

J 

* 
(5) (6) (7) 

I 

1± tl(2) 
'-

.. Spec1f1cat1on (2) '-

Description 

l 

(8) 

l 

Cl .:g 
'"' Descrptlon 

l:t: *•1::11~X!:F(A,8,···X,Y,Z)fP.Allo 

I 

(9) 

I 

~~/$~ 
'-Sewing machine parts 

Remarks: Alphabet(A,B,-··X,Y,Z)should be taken at 
*mark. 

m 
Example 

r-PLK-8~11] 
PLK-8-Series 

r- -PLK B2516R 
r- *"'' 

Standard r-
Cramp frame assy 

-~~ 

Standard parts 

~J&lj\~$~ 

Common parts 

B 6 

0 

I 

4 

4 
I 

I 

A 0 

1 2 
I 

*~ftif6 

l I 

1 0 5 

0 3 7 
I I 

P7«.:?- ~ 
9~ tiM4 '- '- r w P n h d sere Length of screw 6 Sc e ( a ea w) 

'-Outer d1ameter M4 

2. 1£9!~--71::?\.'"( CONCERNING MODIFICATION MARK. 
1£~~-'7-~*~~~~-~Ali$~~.~~.~$~~1£~8HfPA~:I:~~~. ~~~~~~~~-ffl~l~/~~ 
~Jt.f;-ti*1t"( C::~*ft( t.:~ \.'o 

The parts marked with * in the modification colum has been changed the shape or size etc. So when these modified 
parts are ordered please inform the serial number of the sewing machine. 

j!: -~~t::?\.'Z~fl8~.:t51;t, -t~$~1l:IHJJI::Mffl~:h.t.:fl8~.:t5~5FIJ:I:~o tlE-::>ZftMI::][Q 

:tl~l;t. flfiQ)atJRtlrrt.>ttll t.:d>. ~?JJQ)flf1J..~9~Q)n~•m ~ tt n'll:tl~tla•J :~: ~ 0 

Sewing machine Models, of Standard Parts are indicated model of these parts are registered fir­

stry. Parts are used for not only the indicated model, but also another models, in reason of New 

development, improvement after. 

From the library of: Superior Sewing Machine & Supply LLC



~ ~~~J£ 
CONSTRUCTION 

... - - DiS.tlll .:::_ '/ /:<.RRP 

Sewing machine head 

;.11 : ~-~f$1-J'!i=~ 1) ~ "!7-*XfiB~jJ ~ Q~t~~~< t2~ L '· 

0 

}..'j]J'i*Jl,. 
(~7'~ 3 /) 

Teaching panel 
(option) 

NJfftiJR 
Control box 

~~/-=t-1l 
Limi-servo motor 

;_tz : Fig.No.O)t*• t.... "'CL \fJ:L \f$~1i!ti'f*"t"::R*8"9 ~.::: c litB**it lv. Setr::-z-::R*8L \f.: t.... * "9. 
Remarks 1) Concerning about the motor parts please refer to the parts catalog of M ITSUBISHI 

LIMI SERVO X. 
Remarks 2) The parts which Fig.No are not marked are not available individually. It can be 

supplied with the whole component. 

PLK-82516R 
From the library of: Superior Sewing Machine & Supply LLC



~ *1*ml1* (I) 
ARM BED AND IT'S ACCESSORIES (I) 

103 

101 102 105 

152 
151 

( 

(" 160 159 

2 

From the library of: Superior Sewing Machine & Supply LLC



[B] *i*OO~ ( I ) 

Fig. 
No. 

B101 
B102 
B103 
B104 
B105 
B106 
B107 
B108 
B109 
B110 
B111 
B112 
B113 
B114 
B115 
B118 
B119 
B120 
B128 
B129 
B130 
B131 
B132 
B133 
B135 
B136 
B137 
B138 
B139 
B141 
B142 
B143 
B144 
B145 
B146 
B151 
B152 
B153 
B154 
B155 
B156 
B157 
B158 
B159 
B160 

ARM BED & IT' S ACCESSOR I ES ( I ) 
~~ SllgJ- ~· 
Mod. Parts. No. 

MB62E0849 
MB61A0459 
M91054004 
M90883080 
M91304080 
MB25A0742 
M90823050 
MB60A0750 
MS10A1456 
M98084021 
MB62E0408 
MB62A0459 
M94001017 
MB62A1339 
M91058004 
M96002017 
M90624050 
MB62A0604 
M94001030 
MB25A0339 
MB61A2459 
M90906003 
MB61A0650 
MS01A0361 
MB61EQ830 
MB61A1459 
M90442037 
M91110002 
M90806002 
MS01A1739 
MS01A0477 
MS01A0160 
MB25A0601 
M90432038 
MB61A2339 
MB25A0470 
MB62A0797 
M90990002 
MS02A1101 
M90605010 
M90511050 
M95002017 
MB25A0426 
M90906003 
MS10A0192 

Description 
ftJ'I'hll~ 
Amt. Req. 

t-;hil·-~~;r···· · ···· · ··· ···········Motor cover······························ 1 
T{J~:,-J.(')')lj') · · · · · · · · · · · · · · · · · · · · · · · Warning seal (operation)················· 1 
SW-PW':I~.J' j"?{t'-" *:,· M4 x 8 · · · · · · · · · · · · Screw M4 x 8 · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 11 
J" l.i!/· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Rubber plug······························ 3 
J" l.i!/· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Rubber plug······························ 3 
7;. · · · · · · · · · · · · · · · · · • · · · · · · · · · · · · · · Cover···································· 1 
lj'" h" *8 · · • · · · · · · · · · · · · · · · · · · · · · · · · · · Washer 8 · · · · · · · · · · · • · · · · · · · · · · · · · · · · · · · · · 2 
J" 1:,J.. · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Bushing·································· 1 
-.·yt):,~· · · · · · · · · · · · · · · · · · · · · · · · · · · · · Ball bearing····························· 2 
D·~h~if\"J.~M8x35····················· Bolt M8x35······························ 
Y?'/:,J.•W {~~H· · · · · · · · · · · · · · · · · · · · · · Detector holder assy (Y) · · · · · · · · · · · · · · · · · 
?'{J~:,-J.(Y?'/:,J.'}f {) · · · · · · · · · · · · · · · · · Warning seal (Y detector holder)········· 1 
i!Jf{'J?'·~~M4X10····················· Bolt M4X10······························ 8 
Y?'/:,J.':':\'hil"-··· · ···· · ·· · · · · · ···· · · · · Detector cover··························· 1 
SW-PW':I:\'J' 7<{t'-" *:," M4 x 6 · · · · · · · · · · · · Screw M4 X 6 · · • · · · · · · · · · · · · · · · · · · · · · · · · · · · 3 
i!Jf{'JT1~M6X12····················· Bolt M6X12······························ 4 
lj'" h" *6 · · · · · · · · · · · · · · · · · · · · · · · · · · · · • Washer 6 · · · · · · · · · · · · · · · · · · · · · · • · · • · · · · · · · 4 
~·~r· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Grip····································· 2 
~~:,J.*:,· · · · · · · · · · · · · · · · · · · · · · · · · · · · · Screw···································· 2 
:t1J/f -hi\" -~Hr· · · · · · · · · · · · · · · · · · · · · Cy I i nder cover··························· 
T{J~:t-J.(Jrj() · · · · · · · · · · · · · · · · ·······Warning seal (injury)···················· 
"?J.t7*:,· 9/64 (40) x 3. 2 · · • · · · · · · · · · · · · Screw 9/64 (40) x 3. 2 · · · · · · · · · · · · · · · · · · · · · • 2 
t-J. ~ • }J" · · · · · · · · · · · · · · · · · · · · · · · · · · · Knur I ed knobs· · · · · · · · · · · · · · · · · · · · · · · · · · · · 1 
h?'h" *• · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Latch···································· 1 
;!:,{;~~;r· · · · · · · · · · · · ·· · · · · · · · · · · · · · Face plate······························· 1 
T{J~:t-J. (ii!J'"?v) · · · · · · · · · · · · · · · · • · · · · · Warning sea I (catching) • · · · · · · · · · · · · · · · · · 1 
J'7<1t'-"*:t"M4X16·················· Screw M4X16····························· 1 
t7*:t"11 /64 (40) X 8· · · · · · · · · · · · · · · · · · Screw 11/64 (40) X 8 · · · · · · · · · · · · · · · · · · · • · · · 2 
t7*:t" 1/8 (44) X 6 · · · · · · · · · · · · · · · · · · · · Screw 1/8 (44) X 6 · · · · · · · · · · · · · · · · · · · · · · · · · 2 
t/:t" · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Hinge··········· • • · · · · · · · · · · · · · · · · · · · · · · · 1 
lrh" *· · · · · · · · · · · · • · · · • · · · · · · · · · · · · · Adapter·································· 1 
l{h"-r···························· Eye guard································ 1 
l{h"- ~· ~ 11':1?'1; · · · · · · · · · · · · · · · · · · · · · · Eye guard adapter························ 1 
J' 7<1t'-" *:t" M4 X 30· · · · · · · · · · · · · · · · · · Screw M4 X 30· · · · · · · · · · · · · · · · · · · · · · · · · · · · · 1 
1)/~hil.- · · · · · · ·: · · · · · · · · · · · · · · · · · · · · Link cover········· · · · · · · · · · · · · · · · · · · · · · · 1 
J.'-" 1){;. • • • • • • • • • • • • • • • • • • • • • • • • • • • • Slide plate······························ 1 
if\J"J{J.l.· · · · ···· ··· · ···· · · · ······ · · · Film sheet······························· 1 

t7*:t"M4X8···· · ··· ·· ·· ·············Screw M4X8···· · · · · · ·········· · · ····· ··· · 16 
111)Yt{;· · ·· ··· · ···•···· ·· ···········Needle plate····························· 1 
!J'7*:t"2/32(56) X2.8················· Screw 2/32(56) X2.8······················ 2 
!J'"h"*5· · · · · · · · · · · · · · · · · · · · · · ·······Washer 5· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 6 
i!Jf{'JT·~~M5X12····················· Bolt M5X12······························ 6 
lJ'iJ'Iht~· · · · · · · · · · · · · · · • · · · · · · · · · · · • · Bracket· · • • · · · • · · · · · · · · • · • • • · · · · · · · · · · · · · 2 
"?J.t7*:t"9/64(40) X3.2··············· Screw 9/64(40) X3.2······················ 2 
1;11· * · · · · · · · · · · · · · · · · · · · • · · · · · · · · · · Leaf spring· · · · · · · · · · · · · · • • · · · · · · · · · · · · · · 1 

3 PLK-B2516R 
From the library of: Superior Sewing Machine & Supply LLC



[QJ *1m~ em 
ARM BED AND IT'S ACCESSORIES CID 

101 

116 

115 114 113 (104) 

106 
108 107 

(109) 110 109 

112 111 (107) t108) 

~~~ 

168 167 1 6 165 164 163 162 (161) 161 160159 158 157 

4 From the library of: Superior Sewing Machine & Supply LLC



[C] *i*M~ (II) 

Fig. 
No. 

C101 
C102 
C103 
C104 
C105 
C106 
C107 
C108 
C109 
C110 
C111 
C112 
C113 
C114 
C115 
C116 
C151 
C152 
C153 
C154 
C155 
C156 
C157 
C158 
C159 
C160 
C161 
C162 
C163 
C164 
C165 
C166 
C167 
C168 
C901 
C902 

ARM BED & IT'S ACCESSORIES (II) 
li:J! &116&J- ~· 
Mod. Parts. No. 

M91910080 
MF03A0584 
MG43A1181 
M90990002 
MF36A1180 
MB25A1601 
M91058004 
MA20A0257 
M90859004 
MA20A0458 
MB25A2601 
MB25A3601 
MF10A0181 
M90909003 
MG43A1181 
M91182080 
M91053020 
MFOOA0181 
MF90A0553 
MF10A1555 
MF36A0245 
M91101046 
M91605045 
MT60A0802 
MN52A1245 
MM11A0556 
MF10A0555 
M90204060 
MF10A0553 
MF10A0187 
MF10A0709 
M90901002 
MF70A1180 
M95004020 
MFOOE0550 
MA16E0210 

Oeser i pt ion 
{iJflill~ 
Amt. Req. 

J' L.i!:.-· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Rubber plug······························ 2 
T:.-t':.-IJII'- .......................... Thread take-up cover ..................... 1 

1~7:.-t1Ct1J) · · · · ······· · · · ··· · ··· · ··· Thread guide····························· 1 

t7?.~/M4X8························· Screw M4X8······························ 3 

1~7:.-t1· · · · · · · · · · · · · • · · · · • · · · · • · · · · · Thread guide····························· 1 
:,.'111''7~ 1n?"11 ....................... Shutter adapter······· ................... 1 

SW-PW1:\'7"7"?1t"'i:,.'M4X6 .. ··· ....... Screw M4X6············ .................. 4 

;f!fi11· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Shutter hoI der · · · · · · · · · · · · · · · · · · · · · · · · · · · 2 
SW-PW1:\'J" 7"?1t"' ~:,.· M3 X 6 .... · .. · .. · · Screw M3 X 6 · .. · · ...... · · · · · .......... · · · · 4 

:,.· 111' 7 · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Shutter· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 1 
:,.· 111' Wn711 (A)·· .. ··· .... ····· .. ·· Shutter adapter- (A) ........ ······••••• .. • 1 
:,.· 111' Wn711 (B)······· .... ·· .. · .. ·· Shutter adapter- (B) .......... ······· .... · 
1H:.-t1C:.-1) · · ... · · · · ...... · · ... · .. · · Thread guide ................... · ........ . 
t.H7?.:.-'9/64(40) x6 ................. Screw 9/64(40) x6 ........................ 1 

1 H:.-t1· · · · · · · · · · · · · · · · · · · · · · · · · · · · · Thread guide·························· · · · 1 
J' L.i!:.-· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Rubber plug······························ 1 
D·IIJ?7t1f~~?.:,.'M4x6··· .............. Screw M4X6 .............................. 1 
H7:.-t1(7" 1}T:.-:,.3:,) ................... Thread guide ............................. 1 
f3?:,.*'? ............................ Thread tension stud ...................... 1 

f3?:.-!f'7 ... · · .... · · · ...... · · .. · · .. · · Thread tension discs ............... ······ 2 

r:.-J-111'?. · · · · · · · · · · · · · · · · · · · · · · · · · · · · Thread tension spring·········· · · · · · · · · · · 1 
11~t·1~· · · · · · · · · · · · · · · · · · · · · · · · · · · · · Thuni> nut································ 1 

f3?i!'1t•l ~ · · · · · · · · · · · · · · · · · · · · · · · · · · · Thuni> nut······ · · · · • · · · · · · · · · · · · · · • · · • · · • 1 
1? 1) V ~ .... · .... · · · · .... · · · .. · .. · · · · Thuni> nut revo I uti on stopper .. · .... · · .. .. 1 

r:.-J-111'?. · · · · · · · · · · · · · · · · · · · · · · · · · · · · Thread tension spring············· · · · · · · · 
f3?:.-!f'j;f!fi .............. · .......... Thread tension releasing disc .......... .. 

f3?:.-!f' j · · · · · · · · · · · · · · · · · · · · · · · · · · · · Thread tension discs· · · · · · · · · · · · · · · · · · · · · 2 
t":_, ................................ Thread tension releasing pin ............. 1 

f3?~4'? · · · · · · · · · · · · · · · · · · · · · · · • · • · • Thread tension stud· · · · · · · · · · · · · · · · · · · · · · 
1 ~ ~t)il' ?.· · · · · · · · · · · · · · · · · · · · · · · · · · · · Thread take-up spring···················· 
7'1:,.~ ............................. ·Thread tension regulator bushing··· ........... 1 
t7?.~/9/64(40) X4······· ··· ...... ···Screw 9/64(40) X4· · · · · · .......... · · ...... 1 

1 ~ 7:.-t1· · · · · · · · · · · · · · · · · · · · · · · · · · · · · Thread guide· · · · · · · · · · · · · · · · · · · · · · · · · · · · · 
D11J?7t1H~?.:.-' M5 X a ................. Screw M5 X 8· ............................ . 

f3?i!1~~H(J" 'Jr:.-:.-3:.-) · · · · · · .. · .. · · .. Pre-tension assy ...... · .. · .. · · · · · · ...... · 1 
??Hf3?i!1:\'~~9T· · · · · · · · · · · · · · · · · · · · · Thread tension regulator assy· · · · · · · · · · · · 1 

5 PLK-82516R 
From the library of: Superior Sewing Machine & Supply LLC



[Q] *1*~1* am 
ARM BED AND IT'S ACCESSORIES am 

153 
(157) (158) 

\ 
I 
' 

I 

161 

160 

159 
158 

6 From the library of: Superior Sewing Machine & Supply LLC



[D] *i*M~ (ill) 

Fig. 
No. 

D101 
D102 
D103 
D104 
D105 
D106 
D107 
D108 
D109 
D110 
D111 
D112 
D113 
D114 
D115 
D116 
D117 
D118 
D119 
D120 
D121 
D122 
D123 
D124 
D125 
D126 
D127 
D128 
D151 
D152 
D153 
D154 
D155 
D156 
D157 
D158 
D159 
D160 
D161 
D901 
D902 

ARM BED & I T' S ACCESSOR I ES (ill) 
~~ lfll51.J-~· 
Mod. Parts. No. 

MB62A0352 
MB25A0600 
M91076004 
M91910080 
MA20A0950 
MA20A0476 
MF25B0123 
M91057020 
M94002017 
M90421050 
MG75A1476 
MS14A1180 
MS14A0553 
MF10A0555 
MM11A0245 
MM11A0702 
M91602046 
MA16A0530 
MA04A2530 
M91055020 
M90602060 
MS14A0350 
MS14A0572 
MS03A0417 
MA20A0194 
M99006063 
MB61E0750 
MB60A1601 
M90103036 
M90318050 
MB25B1339 
MB25A1339 
MB25A0359 
MB25A0476 
M90990002 
MB25A2339 
MB25A3339 
MB25A1476 
MB25B1476 
MS14E0180 
MB61E0190 

Description 
~mil! I! 
Amt. Req. 

").1\"-!f· •••• • • ••••• • • • • • • ············Spacer··································· 5 
H7"1u\·-. · · · ····· · · · · · ········ · · · · · Top cover································ 1 
SW-PW~f7"7<1t"';t.~/M4X30· .. ········ Screw M4X30·· ........................... 5 

J' L.t:t· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Rubber plug······························ 
vi\'-······························· Lever···································· 
").1\" -If··.··························· Spacer··································· 
;f;'t':t······························ Bobbin··································· 
D•1Mlt~H};t.y'M3 x4 ............ · .... Screw M3 x4 ...... · · · · · · · · · · · · .. · · · · · · .... 4 

t7r~'Jin~M4xa .. · · · · ........... · · · .. Bolt M4xa ..... · · · · ........ · · · · · · · · · · · ... 2 

!f'h':t-4·· · · ·· ··· · · · · ················Washer 4····· · · · · · ············ · · ·· ···· •·· 2 
").1\"-!f···· • • •••• • • • ·················Spacer··································· 1 

1 ~ Y:tt1· · · · · · · · · · · · · · · · · · · · · · · · · · · · · Thread guide· · · · · • · · · · · · · · · · · · · · · · · · · · · · · 1 
f3?1$'? · · · · · · · · · · · · · · · · · · · · · · · · · · · · Thread tension stud·· · · · · · · · · · · · · · · · · · · · · 1 
f3?1!f'7· · · · .... · ..... · · .. · · · · · ..... Thread tension disc" ........ · ...... · .... 2 

I:t"J..111' ;t, ............................ Thread tension spring· .... · .... · .. ·...... 1 

ll';t.Y:tt1···························· Spring guide····························· 1 

·n~t1 ~ · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Thurm nut································ 1 

f :t~fy' 'J · · • • • • • • • · • • · · · · · · · · · · • · • • · Driven shaft· · · · · • · · • · · · · · · · · · · · · · · · · · · · · 1 
f :t~fy' 'J • · • • • • • · · • • • • · · · · · · · · · · · · • · Shaft···· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 1 
D•1Mlt'1HJ:t.1'M4x4 .. · · · ···· ....... ·Screw M4X4· · ............ · · .............. 2 
"J..J"IJ;t'J't":t6x40 .................... Spring pin 6X40 ......................... 1 

hi.································· Cam······································ 1 
~J.<fll' ;t. · · · · · · · · · · · · · · · · · · · · · · · · · · · · He I i ca I spring· · · · · · · · · · · · · · · · · · · · · · · · · · · 1 
J' L.'J· • · · • • • • • • • • • · · · • · • • • • • • • • • · • • · Wire············· • · · · · · · · · · · · · · · · · · · · · · · · 1 
1 ~<f'J' J.< · · · · · · · · · · · · · · · · · · · · · · · · · · · Whee I · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 1 
~~~·~fy''J .......... · ·· ......... · .. ··Pin ... ·· ...... · .. · ................ ··· .... 1 

7' '1Y~'J~fi· • • · • • • • · · • · • • • • • • • • • • · · • • Bushing assy· · · · · · · · · · · · · · · · • · · · · · · · · · · · · 1 
~ 1n'r9'1· · · · · · · · · · · · · · · · · · · · · · · · · · · · Bracket·································· 1 
P~j"J..;t.1'M3X12· ..................... Screw M3X12······ ....................... 4 

!f'h':t-3· · · · · · · · · · · · · · · · · · · · · · · · · · · · · Washer 3· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 4 
Xh!l'-19(tf 1J) ...................... X-cover plate (left) .................... . 
Xhll'-1j(~f')·· .. ··· ................ X-cover plate (right) .................. .. 
hll' -h' H • (')yD) .... · .......... · · · · .. Cover guide (rear) .. · · · · · .. · · · · · · · · · .... · 1 
").1\"-!f· •• •••• • •••• • • • ···············Spacer··································· 1 
t7:t.1'M4X8····'······ .............. Screw M4X8····· ......................... 8 

X1~'?hll'-·· · · ···· · ············ · · · ·· X-movable cover·························· 2 
X-Yhll'- · · · · · · · · · · · · · · · · · · · · · · · · · · · · X-Y cover································ 2 
").f\"-!f(~f') .. · .... · ·· ........... ····Spacer (right)· ........ ··· .. ······ ....... 1 

").I\" -If (tf 1)) • • • • • • • • • • • • • • • • • • • • • • • • Spacer (I eft) · · · · · · · · · · · · · · · · · · · · · · · · · · · · 
f3?i!~f'J~9r························· Thread tension regulator assy············ 
H<f:l?f· · · · · · · · · · · · · · · · · · · · · · · · · · · · Bobbin winder assy· · · · · · · · · · · · · · · · · · · · • · · 1 

7 PLK-B2516R 
From the library of: Superior Sewing Machine & Supply LLC



[f) *lf\, ~- (I) 
SEWING MECHANISM (I) 

902 903 

I I I I 
115 116 117 118 

n-i 
(112) 123 (116) 124 

108~ 

:::~ 
105----t 

104 

103~102 

101~ 

145 144 143 142 141 140 139 135 

1 46 14 7 148 149 152 153 (153) 154 (154) 

8 From the library of: Superior Sewing Machine & Supply LLC



[E] ilL 'film ( I ) 

Fig. 
No. 

E101 
E102 
E103 
E104 
E105 
E106 
E107 
E108 
E109 
E110 
E111 
E112 
E113 
E114 
E115 
E116 
E117 
E118 
E119 
E120 
E121 
E122 
E123 
E124 
E125 
E126 
E127 
E128 
E129 
E130 
E131 
E132 
E133 
E134 
E135 
E136 
E137 
E138 
E139 
E140 
E141 
E142 
E143 
E144 
E145 
E146 
E147 
E148 
E149 
E150 
E151 
E152 
E153 
E154 
E155 
E901 
E902 
E903 
E904 
E905 
E906 

SEW I NG MECHAN I SM ( I ) 
~~ B!l~J-V 
Mod. Parts. No. 

MS02A0128 
M90815002 
MG42A0181 
MF10A0664 
MA25A0660 
MS10A0663 
MF10A2740 
MF60A0742 
MF10A0325 
M90990002 
MG44E0662 
M91221001 
M91802006 
MF60A1383 
MG50A0740 
MS10A1740 
MV88A0740 
MS10A0232 
M94006021 
M91602001 
MF70A0352 
MS14A0682 
MB61A0740 
MB25A0234 
M91610001 
MF40A0331 
MB25A0230 
MF40A0333 
MF60A0740 
MS10A0740 
MB25A0521 
MA25A0520 
MS10A0522 
MF10A0334 
MF10A0332 
MB61A0452 
MF60A0740 
MB61A0148 
MF01E0352 
MB25A0450 
MFOOA0453 
MF01E0350 
MS10A0451 
M90990002 
MF20A0229 
MG44E0125 
MF25B0123 
MG44B0120 
M90803086 
M91103002 
M90801006 
MG30A0700 
M91602020 
M95002020 
M91106001 
MS05E0580 
MB25E0232 
MB61E0234 
MB61E0521 
MB25E0522 
MB61E0452 

Oeser i pt ion 
~Jtl1mtl( 
Amt. Req. 

~y/JI"IJ DPX17 #18 .................. Needle DPx17 #18 .. ······················ 
t7*y"1/8(44) x4.5·················· Screw 1/8(44) x4.5······················· 
1H/t1· · · · · · · · · · · · · · · · · · · · · · · · · · · · · Thread guide····························· 
Jll);j;"?;t~_Hyj) · ··· · · · ················Needle bar bushing (lower)··············· 
Jll);j;"? · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Need I e bar· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 1 
Jll);j;" ?;t~A. (?I) .. · · · · · · · · · · · · · · · · · · · · · Need I e bar bushing (upper) .. · · · · · · · · · · · · · 1 
JrA.~· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Felt····································· 1 
~~ .. · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Cap for need I e bar bushing··············· 1 

117J• · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Square b I ock · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 1 
t7*y"M4X8························· Screw M4X8······························ 2 

JIIJ711" H · (7 ~) · · · · · · · · · · · · · · · · · · · · · · · Guide corrp I ete · · · · · · · · · · · · · · · · · · · · · · · · · · · 1 
~;(*y"M5X12························ Screw M5x12····························· 2 

;j;" ?lJ":ft7*y" · · · · · · · · · · · · · · · · · · · · · · · · · Screw···································· 
77/7· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Crank···································· 
JrA.~· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Felt····································· 1 
JrA.~· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Felt····································· 1 
JrA.~· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Felt····································· 1 
??y" 7;tjA.(tf 1)) • • • • • • • • • • • • • • • • • • • • • Arm shaft bushing (left)················· 1 

D•11J77t'1H;t*y"M4X6· · · · ·· · · · ········Screw M4x6· ·· · · · · · ····· · · · · · · · · · · · · ··· · · 2 
~;(*y"1/4(40) X4···················· Screw 1/4(40) X4························· 4 

117-· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Collar··································· 1 

;· -1)- .••••... • • • • • • • • • · · · · · • • • • • • • • Pu II ey · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 
JrA.~· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Felt····································· 
?'Jy"7;t~Ht11) ···· · · · ·· · ···· ·········Arm shaft bushing (middle)··············· 1 
~;(*y"1/4(40) X7···················· Screw 1/4(40) X7························· 8 
?'Jy"711M7"H .. ····················· Bevel gear for arm shaft················· 1 
??y" 7 · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Arm shaft································ 1 
~1Y 71llJ"117" A-• (?I)" • · · · · · · · · • • • • • • • · Beve I gear for vertical shaft (U) · · · · .. · · · · · · · 1 
Jr.A.~· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Felt····································· 4 
JrA.~· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Felt····································· 2 
~j'y" 7 ;t~A. (?I) · · · · · · · · · · · · · · · · · · · · · · · Vert i ca I shaft bushing (upper) • • · · · · · · · · · 
~j'y' 7 · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Vert i ca I shaft··························· 
9rY"7;tjA.(y~) .. , .................... Vertical shaft bushing (lower)··········· 1 
~j'y" 711lJ"JI7" A-• (y~) " · · · · · · ·" • • • • • • · · Beve I gear for vertical shaft (L) .... • · · · · · · · · 

y~y· 711lJ"JI7" A-• · · · · · · · · · · · · · · · · · · · · · · · Beve I gear for hook shaft················ 
y~y"7;t~A.~f· · · · ··· · · ················Hook shaft bushing (right)··············· 

JIA.~· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Felt• • • • • · · · · · · · · · · · · · · · · · • · · · · · · · · · · · · · · 2 
t'E· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Felt····································· 
117- · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Co I I ar for hook shaft·· · · · · · · · · · · · · · · · · · · 
y~y· 7· ...................................................................... 1 

y~y· 7 ;(~A. (t11) · · · · · · · · · · · · · · · · · · · · · · · Hook shaft bushing (M) · · · · · · · · · · · · · · · · · · · 
1 ~:f1J111.· · · · · · · · · · · · · · · · · · · · · · · · · · · · · The ad trimmer cam························ 
y~y· 7 ;t~A.(tf 1)) • • • • • • • • • • • • • • • • • • • • • Hook shaft bushing (L) • • • • • • • • • • • • • • • • • • • 1 
t7*y"M4 X8· · · · · · · · · · · · · · · · · · · · · · · · · Screw M4 X8· · · · · · · · · · · · · · · • · · · · · · · · · · · · · · 1 
?f11"•V }· · · · · · · · · · · · · · · · · · · · · · · · · · · Hook positioner·························· 1 
;j;" t" /7-X · · · · · • • • • · · • · · · • • · · • • • · · · · • Bobbin case comp I ete · · · · · · · · • · · · · · · · · · · · · 1 
;j;'t"/······························ Bobbin··································· 
11•7 ~ ~T · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Hook comp I ete · · · · · · · · · · · · · · · · · · · · · · · · · · · · 
;j"-(J,y-J.· • • • • • • • • • • • • • • • • • • • • • • • • • • • • Oi I seal································· 1 
t7*y" 11/64(40) X5···· · ············Screw 11/64(40) X5· · · · • · ··· ··· · · ··· ·· · · • · 1 
t7*y" ;j;" ?lJ"fM3 X 9. 5 · · · · · · · · · · · · · · · · · · Screw M3 X 9. 5 · · · · · · · · · · · · · · · · · · · · · · · · · · · · 1 
7A-•:fll"*···························· Spring··································· 1 
D·111?lt7Hny·1/4(40) x10··········· Soket set screw 1/4(40) X10·············· 2 
D•1117lt'1:fU*y"M5X6················· Screw M5X6··············· .. ············· 2 
~ny"11/64(40) x3. 7················ Screw 11/64(40) x3. 7····················· 2 
r/t"/11~77~jr······················· Thread take-up lever assy················ 
??y"7;t~A.t~·~7~~r··················· Arm shaft bushing (right) assy··········· 
??y"7;t~A.t117~~r····················· Arm shaft bushing (middle) assy·········· 1 
~j'y"7;t~A.?I7~~T" • • • • · · · · · · · · • · • • • • • Vertical shaft bushing (upper) assy· .. """" 1 
HY"7;t~A-Y~7HT"" · · · ·· · · ···········Vertical shaft bushing (lower) assy· .......... 1 
y~y"7;t~A.~:f"7~~r···················· Hook shaft bushing (right) assy·········· 1 

9 PLK-B2516R 
From the library of: Superior Sewing Machine & Supply LLC



[E) ~~ ~- em 
SEWING MECHANISM em 

1 0 From the library of: Superior Sewing Machine & Supply LLC



[F] II{, '«iffij ( II ) 

Fig. 
No. 

F101 
F102 
F103 
F104 
F105 
F106 
F107 
F108 
F109 
F110 
F111 
F112 
F113 
F901 

SEW I NG ME CHAN I SM ( II ) 
~1! 8fi~J-~· 
Mod. Parts. No. 

MB60A2406 
MN70A0456 
M90330065 
M93001050 
MF01A0259 
MF01A0476 
MN72A1694 
MF01A0476 
MB60A0694 
M91520002 
MB60E0682 
M91069004 
M93002050 
MB60E1682 

Description 
fiJfl1'1ll!l 
Amt. Req. 

l!:,if- · · · · • · · • • · · • · · · · · · · • · • • · • · · · · · · Detector bracket assy · · · · · · · · · · · · · · · • • · • · 1 
;/~?7· ··· · ·· · ··· · · · · · ······ · · · · ···· Ball bearing····························· 1 
Ch"1~PJ30· · · · · · · · · · • · • · • • · · · · · · · · · · Retaining ring C-type 30· · · · · · • · · · · · · · · · · 
if"h"~··· · · ·· · · ·· · · · •• · · · · · ·········Washer··································· 
J\j';'(J\• :,~ifi7.7' 1}:,~· • • • • • • • • • • • • • • • • • • Wave washer······························ 
7.'",0-ifB· · · · · · · • · · · • • • · · · · · · · · · • · · · · • Spacer B· · · · · · · · • · • • • • • · · · · · • • • • • • · · · · · · · 1 
Jlj/;'(11. jF20 (?I) · · · · · · · · · · · · · · · · · · · · · Speed collll18nd disk F20 (up) · · · · · · · · · · · · · · 1 
7."' -ifA· • • · · · · · · · · · · · · · • • • • • · · · · · · • • Spacer A································· 2 
Jlj:.-Jr/1" :,K1 0 c:.-9) ..................... Speed COITIT18nd disk K1 0 (down) .. . . . . . . . • • . 1 

t';i~;.-·15/64(28) X 12· • · • • · • • · · · · · · · · · Screw 15/64(28) X 12· · · · · · · · · · · · · · · · • · · · · · 2 
7' - 1}~~9'i· · · · · · · · · · · · · · · · · · · · · · · · · · · Pulley assy· · · · · · · · · · · · · · · · · · • • • • · · · · · · · · 1 
7'5<1t"·~:,.·M4X8··················· Screw M4X8······························ 1 
if"h"~······························ Washer··································· 1 
7'- 1)~~1T· · · · ·· · ··· ·· · · · · · · ·········Pulley assy·· · •· ········••• ·• · · · · · ·· · ·••• 1 

11 PLK-B2516R 
From the library of: Superior Sewing Machine & Supply LLC



~ !fl~~~- (I) 
PRESSER BAR LIFTING MECHANISM (I) 

101 102 103 104 105 

~-~ 

~100 

""~112 
~ 

:J 113 

120 119 118 117 116 115 114 

1 2 From the library of: Superior Sewing Machine & Supply LLC



[G] tf!:jfp;tfltM (I ) 

Fig. 
No. 

G101 
G102 
G103 
G104 
G105 
G106 
G107 
GlOB 
G109 
G110 
G111 
G112 
G113 
G114 
G115 
G116 
G117 
G118 
G119 
G120 
G121 
G122 
G123 
G124 
G125 
G126 
G127 
G128 
G129 
G130 
G131 
G132 

PRESSER BAR L I FT I NG MECHAN I SM ( I ) 
~]! {ffldbJ-V 
Mod. Parts. No. 

M99001021 
M92075045 
M90823050 
M99008063 
MA25A0252 
M91051020 
MB61A0454 
M90604065 
M90810060 
MB62A0434 
MS53A3571 
MA16A0571 
M90511065 
M95003021 
MS10A0530 
M91225015 
M90427060 
MG30B1222 
MG30A0154 
M91058004 
MV30A0256 
MB62A0626 
M90922002 
MF10A0267 
MS03A0262 
M91506001 
MG10B0265 
MS02A0259 
M90625050 
MF20A0703 
M93202047 
M93213035 

Oeser i pt ion 
it Filii~ 
Amt. Req. 

D•y:IJ77t~:fii;"HM8X40················· Bolt M8X40······························ 1 

t1 ~MB · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Nut M8 · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 
lfj(;t-8······ · · · · ··· · · · · ··· · · ·······Washer 8· · · ···· ·· ·· · · · · · · · · · ······· · · · · · · 
f/'t\'t"/··························· Pin······································ 1 
;tlJ'IY!r" l!tl"- · · · · · · · · · · · · · · · · · · · · · · · · · Lifting I ever· · · · · · · · · · · · · · · · · · · · · · · · · · · · 
D·Y:IJ77t~H;t;t-:_,· M4 x 8 · · · · · · · · · · · · · · · · · Screw M4 x 8· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 
:,·~···· · · · · · ···· · · · ···· · · · ·········Shaft···································· 1 
Eh" HPJ8 · .. · · · · · · · · · · · · · · · · · · · · · · · · E-type ret ani ng ring 8 · · · · · · · · · · · · · · · · · · · 1 
J.t·YJ"t"/8·························· Snap pin 8······························· 1 
IY-:tiJ/f··························· Air cylinder····························· 
'J/hf'tf 'i (I,l.if;") · · · · · · · · · · · · · · · · · · · · Ou i ck joint· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 
'J/;•yf~:f"'i(J.~v-~) · · · · · · · · · · · · · · · · · · · Quick joint······························ 1 
Eh"H;('J6 .. ························· E-type retaining ring 6·················· 1 
D•y:IJ77t~:fif;"HM5X12················· Bolt M5X12······························ 1 
f /'1:\':t" ~ · · · · · · · · · · · · · · · · · · · · · · · · · · · Shaft· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 1 
f /~:ft7:t-:t" 3/16 (28) X 5. 5 · · · · · · · · · · · · Screw 3/16 (28) x 5. 5 · · · · · · · · · · · · · · · · · · · · · · 
H~.l-;(t"/··························· Thread releasing pin····················· 
1 ~~,1.;( · · · · · · • • · · · · · • • • · · · · · · · · · · · · · • Thread reI easing cam······ · · · · · · · · · · · · · · · 1 
Y/t1h":t-· · ···· · · · · · · ···· · ···········Guide plate• ··············· · · · · ·· · · · · · · · · 1 

SW-PW~:fJ" 7<1t"" ;t-:_,• M4 x 6 · · · · · · · · · · · · Screw M4 X 6 · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 2 
th:tlJ'I ( 4> 3) · · · · · · · · · · · · · · · · · · · · · · · · · Presser foot ( 4> 3) · · · · · · · · · · · · · · · · · · · · · · · 1 
:-~",1.1(-V · · · ·· ····· · · · ·· · · · ·· · · ··· Finger protector························· 1 
t7:t-:t"9/64(40) X8··· · · · ·· · · ·········Screw 9/64(40) X8···· · ········· · · · ···· ·· · 1 
;tlJ'I*" ');t;,t.. · · · · · · · · · · · · · · · · · · · · · · · · · Presser bar bushing······················ 1 
;tlJ'I*" ?· · · · · · · · · · · · · · · · · · · · · · · · · · · · · Presser bar······························ 1 
y;;ot:,~;t;t-:,"15/64(28) X7············· Screw 15/64(28) X7······················· 1 
;tl)'I*" ?;· :f· · · · · · · · · · · · · · · · · · · · · · · · · · Presser bar hoI der · · · · · · · · · · · · · · · · · · · · · · · 1 
;tlJ'Itl" :t-· · · · · · · · · · · · · · · · · · · · · · · · · · · · · Presser bar spring······················· 1 
Jlf h" ;t-6 · · · · · · · · · · · · · · · · · · · · · · · · · · · · Washer 6 · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 1 
Y/t1*"? · · · · · · · · · · · · · · · · · · · · · · · · · · · · Presser bar guide············· · · · · · · · · · · · 1 
~~:t~t-1 ~112 (28) · · · · · · · · · · · · · · · · · · · · · Spec i a I nut 1/2 (28) · · · · · · · · · · · · · · · · · · · · · · 1 
~;o~;t-:t"l/2(28) X43· · · · ··· · · · ········Thumb screw 1/2(28) X43···· · · · · · · · · ··· ·· · 1 

13 PLK-B2516R 
From the library of: Superior Sewing Machine & Supply LLC



[B] tf:l¥JJ ~w• an 
PRESSER BAR LIFTING MECHANISM (II) 

101 

124 123 (119) 122 

14 From the library of: Superior Sewing Machine & Supply LLC



[H] r:f:l tfJI ;t t$1.. ( II ) 
Fig. 
No. 

H101 
H102 
H103 
H104 
H105 
H106 
H107 
H108 
H109 
H110 
H111 
H112 
H113 
H114 
H115 
H116 
H117 
H118 
H119 
H120 
H121 
H122 
H123 
H124 
H125 
H126 
H127 
H128 
H129 
H130 

PRESSER BAR L I FT I NG MECHAN I SM ( II ) 
~~ !fi.P..J-~· 
Mod. Parts. No. 

M91801035 
M91802045 
MG30B1261 
MG30A0833 
M91050020 
M91603003 
MS07A0463 
M90624050 
MG30B0384 
M91551015 
MF60A0700 
MG30B0740 
M90325065 
MG30A0760 
M91606001 
M91572045 
MG10B0259 
MG10B0763 
M91210002 
MG30B0732 
MS02A2352 
MG30B0226 
M90301064 
M91054004 
MS05A0765 
MG10B0411 
M90507063 
M91681015 
MG10B0910 
MS02E0460 

Oeser i pt ion 
ilffl1mt"( 
Amt. Req. 

f3~i!·t~:/ 9/32 (28) X 35 · · · · · · · · · · · · · · · Foot regu I at i ng screw 9/32 (28) X 35· · · · · · · · · · · · 

h ~9/32 (28) · · · · · · · · · · · · · · · · · · · · · · · · Nut 9/32 (28) · · · · · · · · · · · · · · · · · · · · .. · · · · · · · 
;tlfif3~i!'1f { · · · · · · · · · · · · · · · · · · · · · · · · Presser regu I at i ng bracket·············.. 1 
:/3~7·:/3~?-·.'~A-···· ................ Foot lifting rock shaft bushing .......... 2 

D·1h?7t'1Hn:/ M4 x 5 · · · · · · · · · · · · · · · · · Screw M4 x 5 · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 2 
<A-t71-~"1/4(40) X 16· · · · · · · · · · · · · · · · · Screw 1/4(40) X 16· · · · · · · · · · · · · · · • · · · · · · · · 
~· 3~7· ~· 3~7· ;t? 1J~r· (~f) · · · · · · · · · · · · Foot I i ft i ng rock shaft crank············ 
lf"h.1-6· · ••• · · ••••• · · · · · ·· ··········Washer 6· · · ··· · · · · · ···· · · · · · · · ······ · ·· · · 1 
?7/?0•1 V · · · · · · · · · · · · · · · · · · · · · · · · · · · Crank rod·····························.··· 1 
~?~~iliA-~·············· .. ··········· Special bolt····························· 1 
i!/lf{?il.1-·· · · ···· · · · · · · · ············Spring··································· 1 
7IA-~· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Felt····································· 
en· 9 U?25 · · · · · .... · · · · · · · · .. · · · · · · · C-type snap ring 25 · · · · · · · .... · · · · · .. · · · · 
"-/~/')/···· · ··· · · · ·· ·· ··············Foot I ifting eccentric··················· 1 
i'9<t~~n~·1/4(40) X6··· ............ Screw 1/4(40) X6·········· ............... 2 

Ut•1 ~6 x 0. 75 · · · · · · · · · · · · · · · · · · · · · · · · U-nut 6 x 0. 75 · · · · · · · · · · · · · · · · · · · · · · · · · · · · 1 
'JA-"<fi\.1-· · · · · · · · · • • • • • • • • • · · · · · · • · · · Spring··································· 
"" A-?7/?· · · · · · · · · · · · · · · · · · · · · · · · · · · · Bell crank············ • · · · · · · · · · · · · · · · · · · 
t71-~·3/16(28) X10······ ............ Screw 3/16(28) X10············· .. ········ 2 
i'/t1h"1-?~H· · · · ······ ·· · ···········Spring guide bar assy··· · · · ····· ······· · · 1 
h7-· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Collar··································· 1 
;tlfi·Htifi .. · · · · · · · · .... · .. · .. · · · · .. · Guide bar adapter .. ····· .. ············· .. 1 
J..7' ')/?• t' /3 X 8 · · · · · · · · · · · · · · · · · · · · · Spring pin 3 X 8 · · · · · · · · • · · · · · · • · · · · · · · · · · 2 
SW-PW'1:f7'7<{t"-"1-~'M4X8············ Screw M4X8······························ 4 
"-.A-?7/?h.{V······················· Bell crank guide························· 1 
JD· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Roller··································· 1 
JD~'? .. ··· .. ··· .. · .. ·········· .... ·Bell crank guide pin· .. ···· .... ··· .. ····· 
f /'1ft71-~'1/4(40) X 12· · · · · · · · · · · · · · Screw 1/4(40) X 12· · · · · · · · · · · · · · · · · · · · · · · · 
(;/i!'1h/· · · · · • · · · · · · · · · · · · · · · · · · · · · · · Link··············· • · · • · · · • · · · · · · · · · · · · · · 1 
~-3~7·~·3~?-·~r·?~H(tf'J)·········· Foot lifting rock shaft assy············· 1 

15 PLK-B2516R 
From the library of: Superior Sewing Machine & Supply LLC



QJ *-l:l.J ~) ~-
THREAD TRIMMING MECHANISM 

106 

105 

104 

103 

107 108 109 

1 6 

134 (133) (132) 

135 

144 143 

From the library of: Superior Sewing Machine & Supply LLC



[JJ *w "JWm 
THREAD TRIMMING MECHANISM 

Fig. ~£ Sfi~J-V 
No. Mod. Parts. No. 

J101 M90803010 
J102 M94006052 
J103 MS07A0836 
J104 MS07A0782 
J105 MF02A0834 
J106 M91151010 
J107 MFOOA1527 
J108 MS07A0180 
J109 M91102010 
J110 MS10A0838 
J111 M91110045 
J112 M90913001 
J113 MFOOA0603 
J114 M90990002 
J115 M90921002 
J117 M91111015 
J118 MFOOA8910 
J119 MFOOA0392 
J120 M91107045 
J121 M91117002 
J131 MFOOA0412 
J132 M91012045 
J133 MFOOA0412 
J134 M91501022 
J135 MF01E0477 
J136 M91516002 
J137 MFOOA1477 
J138 M91502045 
J139 M91512022 
J140 M95009021 
J141 M90552050 
J142 M90501053 
J143 MA25A0572 
J144 MFOOA0750 
J145 MA25A0891 
J151 M91202045 
J152 MS07A1603 
J153 M91054004 
J154 MFOOA0391 
J155 M91212015 
J156 M94018017 
J157 MA16A1434 
J158 M95005017 
J159 MA25A0601 
J160 M92074045 
J161 MA16A0621 
J162 M90524060 
J163 M90331065 
J164 MA20A5571 
J901 MB25E0351 
J902 MB61E0434 

Desc r i pt ion 

!fj?,~/1!8(44) X6···················· Screw 1/8(44) X6························· 3 
!f"1J'?.· ·· ···· · · · · · · · ·· · · ············Spring washer···························· 1 
J.7..f 1(tf 1}) • • • • • • • • • • • • • • • • • • • • • • • • Knife base (I eft) · · · · · · · · · · · · · · · · · · · · · · · · 1 
;j;J'f~· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Guard plate······························ 1 
J.]..(t~'IJ) ···························Movable knife (left)····················· 1 
D•YM7t'1:flfj?,~/11/64(40) X7·········· Screw 11/64(40) X7······················· 2 
f 1lf' · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Knife holding bracket saddle············· 1 
1~Y:;t1· · · · · · · · · · · · · · · · · · · · · · · · · · · · · Thread guide····························· 
!fj?,~/ 11/64 (40) X 9 · · · · · · · · · · · · · · · · · · Screw 11/64 (40) x 9 · · · · · · · · · · · · · · · · · · · · · · · 
Jr1 f. "A· • • • • • • • • • • • • • • • • • • • • • • • • • • • • • Fixed b I abe······ · · · · · · · · · · · · · · · · · · · · · · · · 1 
h~11!64(40)······················· Nut 11;64(40)·······················: .... 1 
Y~"?t:t~J.?.~/ 9/64(40) X8. 5· .......... Screw 9/64(40) X8. 5· ..................... 1 

~'!'17f 1· · · · · · · · · · · · · · · · · · · · · · · · · · · · Bracket for fixed b I ade · · · · · · · · · · · · · · · · · · 1 
t7?-:t'M4X8························· Screw M4X8······························ 4 
t7?-:t'9/64(40) X8· ·· · · · · · ···········Screw 9/64(40) X8· ···· · · ······· · · · · · · · ··· 1 
f :;'1:ft7?-:t' 11/64 (40) · · · · · · · · · · · · · · · · Hinged screw 11/64 (40) · · · · · · · · · · · · · · · · · · · 2 
'};,~ · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Link· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 1 
~ ~ • ??r' · · · · · · · · · · · · · · · · · · · · · · · · · · · · Knife driving crank· · · · · · · · · · · · · · · · · · · · · · 1 
h~ 11/64(40) · · ·· · · ··· · · ·· ·········Nut 11/64(40) · · ·· ········ · · · · · · ···· · · · · ·· 2 
"?J.t7?-:t'11/64(40) X13······ ......... Screw 11/64(40) x13 .................... .. 
JD:t'~· · · · · · .... · · · · · ... · ·· .... ·· ... Roller stud· .. ···· ........ ······ ....... ·· 
h ~3/16 (28) · · · · · · · · · · · · · · · · · · · · · · · · Nut3/16 (28) · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 1 
JD· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Roller··································· 1 
;j;'M15/64(28) x8.5 ................. Bolt 15/64(28) x8.5 ...................... 2 

]..~ryJI" (?,:,.' '1:f) · · · · · · · · · · · · · · · · · · · · · · · Stopper·································· 1 
tj?,:,-'15/64(28) x8.5··· ............. Screw 15/64(28) X8.5 ..................... 1 
J.~ryJI" 1~· · · · · · · · · · · · · · · · · · · · · · · · · · · · Stopper plate···························· 1 
h ~ 15/64 (28) · · · · · · · · · · · · · · · · · · · · · · · Nut 15/64 (28) · · · · · · · · · · · · · · · · · · · · · · · · · · · · 1 
;j;'J-~15/64(28) x20 .................. Bolt 15/64(28) x2o ....................... 1 

DryM7t":l:f*' J. ~M5 x 8 · · · · · · · · · · · · · · · · · · Bo It M5 X 8 · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 2 
J!f'1J'?-5· ...... · · · · · ... · ....... ·· ... Washer 5 .... · · · · · ...... · · · · .... · · · · · ..... 2 

11' ?.!f'1J' ?.5 · · · · · · · · · · · · · · · · · · · · · · · · · · Spring washer 5 · · · · · · · · · · · · · · · · · · · · · · · · · · 2 
'1J."?ftl' ?.· · · · · · · • · · · · · · · · · · · · · · · · · · · · Co i I spring·· · · · · · · · · · · · · · · · · · · · · · · · · · · · · 1 
J' ry:t~ · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Knife driving shaft·· · · · · · · · · · · · · · · · · · · · · 1 
J.7.3?V?:.-·~· · · · ..... · · · ... · · · · .. · · · · Knife holding bracket saddle·· ......... ·· 
try ~3/16 (28) · · · · · · · · · · · · · · · · · · · · · · · · Nut 3/16 (28) · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 
~ 1!'17~'1· · · · · · · · · · · · · · · · · · · · · · · · · · · · Adapter·································· 1 
SW-PW'1:fJ"j;>1t"'?,:,.'M4X8· ........... Screw M4X8····· ......................... 2 

~~'?1~· · · · · · · · · · · · · · · · · · · · · · · · · · · · · Flexible·· • • • · • • • • • · · · · · · · · · · · · · · · · · · · · · · 
f :;":J:ftj?,:,.' · · · · · · · · · · · · · · · · · · · · · · · · · Screw···································· 
i!Jri'J7ry~M4X18····················· Bolt M4x18······························ 2 
I7:t1J;,f ·· · · · · · ······ · · ·············Air cylinder····························· 1 
i!Jri'17·Y~M5 x 10· · .... · · · .... · · · .... · Bolt M5 x 10· · · · · .. · · · · · .................. 2 
:.-1J:;f ~ 1!'171~· · · ........ · .... · · · .... · Cylinder bracket ...... ··· ...... ···· ...... 1 

t·Y ~M5 · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Nut M5 · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 
try~J. · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Knuck I e · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 
t" ;,. · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Pin······································ 1 
C1J'~~J.?5 ........................... C-type retaining ring 5 .................. 2 

?:;~·Yf'1:f' r · · · · · · · · · · · · · · · · · · · · · · · · · · Connector· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 2 
1Jk'11:.-'~??r'~~~r···················· Cam follower crank assy·················· 1 
I7:.-1J:;f ~~~r· · · · · · · · · · · · · · · · · · · · · · · · Air cy I i nder assy · · · · · · · · • · · · · · · · · · · · · • · • 1 

17 PLK-B2516R 
From the library of: Superior Sewing Machine & Supply LLC



[IS) **~&')~~-
TENSION RELEASE MECHANISM 

107 108 109 110 111 

10~y 112 
105 ~ //113 

104 (104) ~ 
i~--114 

115 

~116 
117 

1 8 
From the library of: Superior Sewing Machine & Supply LLC



[K] **16':>«1~ 
TENSION RELEASE MECHANISM 

Fig. ~]! Htl~J-~· 
No. Mod. Parts. No. 

K101 M91054004 
K102 MA25A1746 
K103 MA25E0746 
K104 M92074045 
K105 MA20A0603 
K106 MN60A0750 
K107 MF90A0361 
K108 MF36A0750 
K109 M90802002 
K110 M91127015 
K111 MS07A0228 
K112 M91112002 
K113 M91067004 
K114 M91003045 
K115 M90401053 
K116 M90450050 
K117 MB61E0519 

Description 
~FI'l11!ltll 
Amt. Req. 

SW-PWJ" 7<1t": *:/ M4 X 8 · · · · · · · · · · · · · · Screw M4 X 8 · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 1 
1/t-'r-J"JI.·························· Wire····································· 
JlA·:tJ"JI.'J1f~~H····················· Flexible wire assy······················· 

t•; ~M5 · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Nut M5 · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 2 
'Jv/1~· ~ 1n'rf 1· · · · · · · · · · · · · · · · · · · · · · Solenoid adapter························· 1 

J" '/Y~ · · · · · · · · · · · · • • · · · · · · · · · · · · · · · · HoI de r · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 1 
h'rll" * · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Bracket· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 
J"•;:t~·· · · · ··· · · ······ · · · · · · ···· · · · · Holder··································· 
t7*:t"1/8(44) X7···················· Screw 1/8(44) X7························· 2 
f /':l:ft7*:t"11 /64 (40) · · · · · · · · · · · · · · · · Screw 11/64 (40) · · · · · · · · · · · · · · · · · · · · • · · · · · 
?'f································ Crank···································· 
t7*:t"11!64(40) X12················· Screw 11/64(40) X12············:········· 1 
SW-PW',:fJ"7<1t""*y"M5X10··········· Screw M5x10····························· 2 

t·; ~M4· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Nut M4· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 2 
i\"*ifh"*4·························· Spring washer 4·························· 2 
if I!" *4· · · · · · · · · · · · · · · · · · · · · · · · · · · · · Washer 4· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 2 
D-9 1J'JvJH" ~~H(HlJI.}) · · · · · · · · · · · · · · Rotaly solenoid assy (for tension relese) · ·· · · 1 

19 PLK-B2516R 
From the library of: Superior Sewing Machine & Supply LLC



[1] X-YT-7.Jv~f4 

X-Y TABLE MECHANISM 

101 

126 

140 139 (119) 136 

20 

106 107 109 

/(102) 

v(101) 

(111) 

113 114 'i (113) 116 115 

I ~_i 
]X% 

117 

(11 B) 

m lJ" 
-·~(118) 

/t 
(104) (122) 

~ 
(104) (122) 

From the library of: Superior Sewing Machine & Supply LLC



[L] X-Y-T- ::J'Jf,fl~ 

Fig. 
No. 

L101 
L102 
L103 
L104 
L105 
L106 
L107 
L108 
L109 
L110 
L111 
L112 
L113 
L114 
L115 
L116 
L117 
L118 
L119 
L120 
L121 
L122 
L123 
L124 
L125 
L126 
L127 
L128 
L129 
L130 
L131 
L132 
L133 
L134 
L135 
L136 
L137 
L138 
L139 
L140 
L141 
L142 
L143 
L144 
L145 
L146 
L147 
L148 
L149 
L150 
L151 

X-Y TABLE MECHANISM 
~J! Bli~J-~· 
Mod. Parts. No. 

M90317050 
M90814004 
MB62E0957 
M90512050 
M95003021 
MB25A4601 
M93002021 
MA20A2920 
MB25A0477 
MB62E1957 
MA20A1920 
M95013021 
M94004017 
MB62E2477 
M90861004 
MB62A0484 
MB60A0408 
M90604065 
MS02A2456 
MS13A5454 
MB62A0767 
M95004017 
MB62A0523 
MA35A1781 
M90421050 
M95043095 
M90511050 
M91071004 
MA35A6758 
MS02A1454 
M95015021 
MB61A0767 
MB61A0758 
M95011021 
MB61A1758 
MB62A1523 
MB61A1767 
M96001001 
MB61A1454 
MB61A0571 
MB62A0456 
MB62A1767 
MB25A0390 
M95044095 
MB62A0407 
MB62A1426 
MB62A3601 
MB62A0426 
M94008017 
MB25A1477 
M96002001 

Oeser i pt ion 
~tmilltl! 
Amt. Req. 

Jifh'*3· · · ... · · · · .. · · · · · ... ···· .. ··Washer 3· · · · · · · · .. · · · · · · · · · · ...... · · · · · · · 32 
7" )"?ftl\' *y' M3 X 5. 2 · · · · · · · .. · · · · · · · · Screw M3 X 5. 2 · · · · .. · · · · · · · · · · · .... · · · · · · · 32 
Yli'?1V?v-J- .... · · · .. · · · · · ... · · · · · · · Y-movable race· .... ··········· ........ ··· 1 

Jifh'*5· · · · · ... · · · · · · · · · · · .. ··· .. ··Washer 5· · · · · · · · ... · · · · · · · · · · · · ........ · · 11 
D·yh?ft'1fil;' .HM5 x 12 · · · · · · · · · • · · · · • · · Bo It M5 x 12 · · · · · .. · · · · · · · · · · · · · · · · ...... · 4 
:ttrf 1~ 1)'111~· .. · · · · .. · · · · · · .. · · · • · · Clalll' adapter··· .. ······················· 1 
D·Yh?ft'Jfii;'A.~M3x8·················· Bolt M3X8······························· 26 
Ylt' ? 1J:r?r1· · · · · · · · · · · · · · · · · · · · · · · · · I i near way······························· 2 
Ylt' ?H1J1' (?ltD)····················· Y-stopper (rear)························· 1 
Xlt'?1~'?v-.A· · · .. · · · · ... · · · · · .. · · ... X-movable race· .. ···· .. ·················· 1 
Xlt' ? 1J:r?r1· · · · · · · · · · · · · · · · · · · · · · · · · X-1 i near way····························· 2 
D·yh?Tt'J:f;j;' A- fM3 x 1 0· · • · • · · · · · · • • · • • · Bo It M3 x 1 0· · · · · • · · · · · · · · · • • · · • • · • · · · · · · · 24 
i!7f{'J'r•yfM4X10·· .. ····· .. ········ .. Bolt M4X10·········· .................... 8 

Xlt' ?.7-f•YII' · · · · · · · · · · · · · · · · · · · · · · · · · · X-stopper· · · · · · · · · · · · · · • · · · · · · · · · · · · · · · · · 2 
SW-PW'1:f7' )"?ftl\' *y' M3 X 8 · .. · · · · · · · .. Screw M3 X 8 .. · · · .. · · · · · · .. · · .. · · · · .... · · · 2 
:f;.,tn1•Yf (X)························ Detector (X)····························· 1 
'r;;ltl'H'1· • • · · · · · · • • · · · · · · · · · · · · • · · • Detector holder·························· 1 
Eh'HPJa ........................... E-type retaining ring a .................. 2 

"'71);.,?' · · .. • · · · · · .. · · · · · .. · · ·······Ball bearing"···· .. ········ ............. 6 

y'? · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Shaft· · · · · • · • • · · • • · • · · · · • · · · • · · · · · · · · · · · · 1 
1\' J~?· J"?· .... · · · · .. · · · · · .. · • · · .. · · · Cog pulley" .. ·· .. ·············· .. · .... ·· 2 
i!7f{'J'r1fM5X16···"······ .. ········ Bolt M5X16 .............................. 18 
11f ~"· A-HXlt' ?l · · · · • · · · .... · · · · .. · .. Cog belt (X)···· .. ·········· .. · .. ·· .... ·· 1 
1\' H:tifi (Xy' ?l ...................... Belt clalll'er (X) .. • ........ · .. •• .. · .. •••· 2 

if'j( *4 · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Washer 4 · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 4 
.7-f•;t" ;;?' 'E-~ (Ylt' ?) .. · · · · · .... · · .. · · · Motor COilll I ate (Y) · · · · · · · · · · ...... · .... · · 1 

if'!( *5 · · • · • • • • · · · • • • · · · • · • • · · · · • · · • Washer 5 · • • • • • · · • • • · · · · · · · · · · • • • • • · · • • • · · 4 
SW-MW'1:f7' 7"?1t"' *ll' M4 x 8 · · · · · · · · · · · · Screw M4 x 8 • • • · · • • • • · · · · · · · · · · • • • · • • • • • • • 4 
7' 7'r·Y f · · · · · • · · · · · · · · · · · · · · · · · · · · · · · Bracket·································· 1 
lt'?··· · · · · ···· · · · · ·· · · · · ···· ·······Shaft···································· 1 
D1h?1't'1fii;' .HM5 x 20 · · · · · · .. · · · · · • · · · Bo It M5 x 20 · .. · · · .. • · · · · · · · · · · · · ........ • 1 
1\. Jf?' J"?· · · · · · · · · · · · · · · · · · · · · · · · · · · Cog pulley······························· 1 
7' 7'r·Y ~ • · · · · • · · • · · · · • · · · · · · · · · · · · · · · Bracket·································· 
lt'1H' J fM5 X 25: · · · · · · · · · · · · · · · · · · · · Bo It M5 x 25 · · · • · · · · · · · · · · · · · · · · · · · • • · · · · • 
7' 7'r•y ~ · · · · · · · · · · · · · · · · · · · · • · · · · · · · · Bracket· · · · · · • · · · · · · • · · · · · · · · · · · · · · · · · · · · 1 
11h' ~"· .H (Ylt' ?) .. · · .... · · · · .. · · .. · · · Cog be It (Y) .. · · .... · .. · · • · · · ...... • .... • 
1\'Jf?'.C."?··························· Cog pulley······························· 
t1D·Y?·fJI*lt'M6x8 ................... Screw M6X8·· ............................ 4 

Y?r?lt'? .. · · · .... · · ... · · · · · · .. · · .. · Y-drive shaft· ... · .... ·· ..... ·· ....... · .. 1 

y' ?'1:f' f· · · · · · · · · • · · · · · · · · · · · • • • · · · · Coupr i ng· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 2 
1\']'IJ;.,?' .... · · · .... · · ...... · .... · ... Ball bearing"·· ... ·· ............ ·· .... ·· 2 
1\' A-~?· A."?··························· Cog pulley······························· 1 
X?f'?ll'?· .......................... X-drive shaft ........................... . 

.Af1t" ;;?' 'E-~ (Xlt' ?) .. · · .. · .. · · .... · · · Motor colll'lete (X)····· .... · ............ · 
Xlt' ?'r;;ltl';/11' ;.,. · · · · · · · · · · · · · • • · • • · • · · Detector plate (X)······················· 1 
'r;;ltl';/11' ;;ij-ij-I (~:f·) · · • · · · · • • • • · · · • • • • • Detector pI ate support (right)··········· 1 
'r;;ltl';/ll';.,f1J'J'r1~· · .. · · · · · ..... ·· ... ··Detector plate holder········ .. ··· .... ··· 2 
'r;.,yl';/11' ;;ij-ij-I (t~· 1)) • • • · · · • • • • • • · • • • · • Detector pI ate support (I eft) · · · • • • • • • · • • 1 

i!7f ~ 1'r·y fM4 x 6 • • · • • • • · · · • • • • • • · • • • · · Bo It M4 x 6 · • • • • • · · • • • • • • • • · · · · · • · • · • • • · • • 2 
Ylt' ?.AH11' ("?I)······················ Y-stopper (front)························ 1 
t1D1? · ~-"*ll' M6 X 6 .... · · · · .... · · · .. · · Screw M6 X 6 · · .... · .......... · .. · · · · · .... · 8 

21 PLK-B2516R 
From the library of: Superior Sewing Machine & Supply LLC



{M] 9J41l3 5t .fltf4 (I) 
WORK HOLDE R MECHANISM (I) 

22 From the library of: Superior Sewing Machine & Supply LLC



[M] *:JlJI 7tfi!UR ( I ) 

Fig. 
No. 

M101 
M102 
M103 
M104 
M105 
M106 
M107 
M108 
M109 
M110 
M111 
M112 
M113 
M114 
M115 
M116 
M117 
M118 
M119 
M120 
M121 
M122 
M123 
M124 
M125 
M126 
M127 
M128 
M129 
M130 
M131 
M901 

WORK HOLDER MECHAN I SM ( I ) 
~]! BJlgJ-V 
Mod. Parts. No. 

MB62A2454 
MB62A0921 
MA20A0692 
MB62A1921 
MB25A1390 
MA20A0781 
MS02A0778 
M91020004 
M95001017 
MB60A0639 
MB62A0484 
M90861004 
M94006021 
MB62A0455 
M94019017 
M99002022 
M90859004 
MS02B0257 
MS13A0572 
M90611060 
MS02E0426 
MB61A0352 
MB25A0272 
MB25A0105 
M91081004 
MS02A2454 
MB62A0228 
M90421050 
MB25A2477 
MA20A0650 
M95005017 
MB25E0105 

Oeser i pt ion 
itffl~t!( 
Amt. Req. 

~/ ~ · · · · • • · · · · • · • · · · · · · · · · · · · · • • · · · · Shaft· • · • • · · · · · · • • · · · · · · · · · · · · · · · · · · · · · · · 1 
1J:YJ' '1YJ. · · • • • • • · · • • • · · · · • • • • • • · · · • • Bearing·································· 1 
y'~?'rJII)y'";f · · · · ... · · · · · .... · · · ... · Bearing housing··· ... ·· ...... ········ ..... 1 
1):YJ' 'YJ. · · · · · · · · · · · · · · · · · · · · · · · · · · · Bearing··· · · · · · · · • · · · · · · · · · · · · · · · · · · · · · · · 2 
Y~VIJy'~···· .. ··· .. ············· ... Y-drive shaft ............................ 1 

Y"' .lrH'1· • • • · · · · • • · · · · · • • · · · · · · · · • · Y-belt holder···························· 1 

"' ,l,~;j"!fi · · • • · · · · • • · · · · · · • • • • · · · • • • · • Be It c I a~Tper · · · · · · · · · · · · · · · · · · · · · · · · • · · · · 1 
J'j"?{!fj;l.y' M4X12·· ................. Screw M4x12 ............................. 2 

l!JrfJ'r·1 ~M5 x 20· · · .. · · · · · · .... · · · .. · Bo 1 t M5 x 20 .. · · · · · .. · .... · ........ · · .. · · · 1 

;l.y' 19 · · · • · · · · · · · · · · · · · · · · · · · • · · • • · · Detector hoI der pi ate···················· 1 

f)i!'JA1•1f (Y) · · · · • • · · · • • • • · · · · • • • · · · · Detector (Y) • · · · · · · · · · · · · · • · · · · · · · • • · · · · · 1 
SW-PW'1fJ'7"?1t"':l-v'M3x8···· ........ Screw M3x8······ ........................ 2 

D'!J7lt'JH:I:I-/M4x6·······""'""' Screw M4x6···· .......................... 4 

y' ~ffi · • • • • · · · · • · · · · · · · · · · · · · · • · · · · Shaft hoI der • • · · • · · · • · · · · · • • · · · · • · · · · · · • • 1 
l!JffJ'r·1~M4x14 .. ···""''''''"'"' Bolt M4x14 .............................. 4 

sro'M*' .H C't7JI' :1-f Jn•1:f) M5 x 10· • • · .... · Bo 1 t M5 x 1 o · • · · .... · · · .... · · .. · · ...... · · · 2 

SW-PW'JfJ' 7"?1h' :1-v' M3 x 6 · • • • • · · · · · · · Screw M3 x 6 · · · · • • • · · · · · · · · • • • · · • · · • • • • · · · 2 
;j"!fi{j · · · • • · · · · · · • · · · · · • • • • · · · · · • · • • Adapter·································· 2 
'1.1r'1fJ\. :1-· · · · · · · · · · · · · · · · • · · · • · · • · • • • Spring··································· 2 
t' ";· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Pin······································ 2 
ffi· · · • · • · · • • · · • · · • · · · · · · • • • · · • • · · · Supporter································ 2 
]..1\' -!f· • · · · · · · · • · · · · • • · · · · • • · · • · · · • • Spacer··································· 2 
;j"~lj{j • ••.. · · •• • · · · • • · · · · · · · • · · · · · · · Feed pI ate······················· • • • • • • • • 
~ ~;t!fi • · · · • • • • • • • • · • · · · · • · · • • • • • • · • · Cl all"p frame······························ 
SW-PW'JfJ'7"?1t"';l.y'M4x18 .. ···· .. ··· Screw M4x1a ............................. 4 

;t!frv' ~ • • • · · · · · • • · · • • • • • · · · · · · • • · · · · C I all"p stud· · • · · · · • • • · · · • • • • • • • • • • • • • • · • · • 2. 
;j"!fi?f' • · · · · • • • • · · · • • · · · · · · • • · · · · • · · C I all"p adopter· · • · · · · · · · • · · · · · · • · · · · · · · · · · 1 
!f'l!':l-4· · ·•••· · · ·••· · · · •· •· ·········Washer 4·· · · · •••·· · ••••· · •· · •· •···•••· ·· · 1 
XH11' • • · • • • · · · · · • · · · · · • • • • · · · · • · • · · Stopper·································· 1 
t-.~r~· )J' • · · · .... · · .... · · · · · · · .. · .. · Knurled knobs·· ................ ·· .... • .. • 1 
l!Jr1'J'r·1~M5X10············ ......... Bolt M5X10··"""''"""'''""''"'" 4 
~~;t!fi~~jj .. · ...... • ...... · ........ · Clall"p frame assy· .... • ...... · ............ 1 

23 PLK-B2516R 
From the library of: Superior Sewing Machine & Supply LLC



[ff]9WJ33t.flt~[D 
WORK HOLDER MECHANISM [D 

101 102 104 103 105 106 

(124) 

(123) 

(119)~ 

(123) 

(122) 

(121) ( 121) 122 ( 119) 121 120 119 

24 

109 110 

From the library of: Superior Sewing Machine & Supply LLC



[NJ rt-:Jlllx wm c n ) 

Fig. 
No. 

N101 
N102 
N103 
N104 
N105 
N106 
N107 
N108 
N109 
N110 
N111 
N112 
N113 
N114 
N115 
N116 
N118 
N119 
N120 
N121 
N122 
N123 
N124 
N125 
N126 

WORK HOLDER MECHANISM (ll) 
~J! &fla:l.J-~· 
Mod. Parts. No. 

MB62A3454 
MB62A0950 
MB62A0975 
M99001022 
M91382045 
MB62A1434 
M90504065 
M90532060 
MB62A0707 
M90443037 
MB62A0572 
M94015021 
M91007045 
M90421050 
M91055020 
M95001017 
MB62A0263 
MB62A6477 
MB62A0957 
M94008070 
MB62A1957 
M94012017 
MA22A0477 
MA22A2957 
M94001017 

Description 
~m@tt 
Amt. Req. 

'111. '1:\'v·? · · · · · · · · · · • • · · · • • · · · · · · · · · · Shaft· · • • • • • · · · · · · · · · · · • • • • • • • · · • · · · · · • · • 2 
;tiJ"Iv/1·- ..... · · · .... · · · · ... · · · .. · · · · Pushing lever········· ............. ······ 2 
0·/~·r:,.~· ........................... Rod end bearing" .................... · .. · 2 

D•!!J?1t'1:f;t;• 9;..;1( HM5 X 16 .. · · · · .. · · · .. Bolt M5 x 16 .. · .... · .... · · · · · · · · · · · · · .. · · · 2 

t' ~M5 · · · · · · • • • · · · · · · · • • · · · · · • • · · • • • Nut M5 · · · · • • • • • • • • • • · · · · · · · · · · · · · · · · · • · • · 4 
Ii'v1J;..f ('J:..9·1f'1f r'1:f) ............ • .. Air cy I i nder (with quick joint) .... • .... · 2 
EI!'9U'J4 ........................... E-type retaining ring 4 .................. 2 

t" )· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Pin······································ 1 
Jl)h·-· · ···••• · · · · •• · · · ···· · · · •·· · · · Hanger··································· 1 
SW-MW'1:f7"7<1t"•iv·M4x10 ........... Screw M4x1Q ............................. 2 

'1.C.;>fil.i· •• · · · · · ·· ·· · · · ••• · · · · ······Spring··································· 2 
D·lll'J1t'1f*·,e,~ M4x2Q ................ Bolt M4X20···················· .......... 2 

t·1 ~M4· • • • · · · · · · · · · · · • • • · · · · · · · · · · · · Nut M4· • • • · · · · · · · · · · · · · · · · · • · · · · • • • · • · · · · 2 
t•n·i4··· · · · ···· · · ·•••• · •· · ········Washer 4· · · · · · · · · · ····· · · ·· · ·· · ·········· 2 
D•!!J?i't'1H.:£iv·M4x4· ... · · · · · .. ·· .. ··Screw M4X4· · .......................... · · 2 
i!Jr1'Jir•!fM5x20···· ................. Bolt M5x2o ............... _. .............. 4 

;tiJ"If 1· · · · • • • • · · · · · • · · · · · · · · · · · • • · • Clarrp bracket···························· 1 
.7.HII" · · · · • • • • • · · · • • • · · · · · • • · · • • · · · • Stopper• · • • • • • • · • · · · · · · · · • · · · • • • • • • • · • • • · 4 
Jr1lt-.7.· · · · • • • • · · · • · · · · · · · · · · · • • • · • • Fixed race······························· 2 
.7.71~· l\•j' 1);..'J· · · · .. • · · · · .... · · .. • · .. • Slide bearing············· .. ··· .. •······· 4 
1V?lt-;t. ..... · · · .... · ... · · · · · ... · ... Movable race··· .. ·· .......... ············ 2 

i!Jr fllr·1 ~M3 x 8 · • • • • · • • · · · · · · · · · · · · • • Bo 1 t M3 x 8 · · · · · · · · · · • • • · • · • • • · · · • · · · · • · · • s 
.7.~'11" • · · · · · • • • • · • · • • • • • · · · · · · · · • • • · Stopper·································· 2 
Jr1lt-.7.· · · · • · • • • • · · • • • • · • • · • • · • · · • · • Fixed race·····\························· 1 
i!JrfJir,~M4X10···· .. ····""'""'' Bolt M4X1Q .............................. 6 

25 PLK-B2516R 
From the library of: Superior Sewing Machine & Supply LLC



[EJ 71' /~--
WIPER f4 MECHANISM 

101 

116 

110 ,a{'.~ 

,/\ 

26 From the library of: Superior Sewing Machine & Supply LLC



[PJ r; -'f, '\-Wm 
WIPER MECHANISM 

Fig. il:J! Sfl6l.J-v 
No. Mod. Parts. No. 

P101 M91054004 
P102 MB60A0915 
P103 MB60E7601 
P104 M90316050 
P105 M90307053 
P106 M90875045 
P107 MS02A1477 
P108 MA20A0980 
P109 M91057020 
P110 MS03A1530 
P111 MS10A0982 
P112 MS02E0981 
P113 M90802003 
P114 MS02E0983 
P115 MS02A4729 
P116 MB61E1519 
P117 MB60E0270 
P901 MB60E3339 

Description 
itm1il~ 
Amt. Req. 

SW-PW't\f7<1t":~;/M4X8············ Screw M4X8······························ 7 
<'JIJVPJ/~·························· Snap ring································ 1 
~ 1)';1719 (:t-A<'tf) · · · · · · · · · · · · · · · · · · · · · · Bracket·································· 1 
!f'1(~3·· · · · ······ · · · · ···· · · ········Washer 3···· · ·· · · · · · ············ ·· ······· 2 
11' ~If' I( ~3 · · · · · · · · · · · · · · · · · · · · · · · · · · Spring washer 3 · · · · · · · · · · · · · · · · · · · · · · · · · · 2 
t·y ~M3 · · · · · · · · · · · · · · · · · · · · · · · · · · · · • · Nut M3 · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 2 
J.~·Y/1° · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Stopper·································· 1 
'J1/\

0 

• • • • • • • • • • • • • • • • • • • • • • • • ·······Wiper···································· 1 
o~Mlt'1H~~:.-·M3 X4 ................. Screw M3 X4 ............................. . 
'J111o-:,.•~ ..... · ...... · .. · · .... · ... ··Wiper shaft ... ··················· ....... · 
?111°-f 1 ... · · · ...... · · · ..... · ... · .. Wiper adapter······ .. ··········· ........ · 1 
?111°-?f .... · ....... · · · ..... ·······Wiper clank······· .... ········· ..... ·· .. · 1 
<.H7~:t"1/8(44) x4.5 ................ Screw 1/8(44) x4_5 ............. : ......... 4 

~~·?19···· · · · ····· · · · ······ ········Wiper clank······························ 
t~I)JI·~···· · · ····· · · · ······· ········Spring··································· 
D-91J1(1/1~·~~H .................... · Rotary solenoid assy .................... · 1 
;t;,.;j;" 9/A{•yf~HT"" · · · .... · · · · .. · · · .. · Halt switch assy .. · · · · · · · .......... · · .. · · 1 
M·-~~H(7'!f"-'1f) .................. Cover assy (with buzzer) ................. 1 

27 PLK-B2516R 
From the library of: Superior Sewing Machine & Supply LLC



[Q) ~~-
OIL LUBRICATION MECHANISM 

101 102 103 104 105 106 107 108 109 110 (101) 111 112 113 114 115 

28 From the library of: Superior Sewing Machine & Supply LLC



[Q] ~51blt~ 
OIL LUBRICATION MECHANISM 

Fig. ~J! !ti~J-V 
No. Mod. Parts. No. 

0101 M91054004 
0102 MS14A0780 
0103 MS03A2780 
0104 MB25E0688 
0105 MB61A0780 
0106 M91056004 
0107 MB25E1688 
0108 MB25E2688 
0109 MS10A0780 
0110 M94007099 
0111 MB25E3688 
0112 MS10A0688 
0113 M90531037 
0114 M90573080 
0115 MB61E0688 
0116 MN10A0135 
0117 M95014021 
0118 MF80A0780 
0119 MA25A1742 
0120 M91059004 
0121 MS10A1742 
0122 MS10A1691 
0123 MB61E1688 
0124 MG43A0689 
0125 MF36A0689 
0126 M91007045 
0127 M90991002 
0128 MA25E3688 
0129 MF10A2740 
0901 MB61E0711 
0902 MB61E0712 

Oeser i pt ion 
ftflljl~ 
Amt. Req. 

SW-PW'/f7'7<1t"'*;/M4X8············ Screw M4X8······························ 8 
;j;.c,~· • · • • • • • • • · • • • • • • · · • • • · • • • · · · · · · Holder··································· 1 
;j;.c,~· · · • • • • • • • • • • · • • • · • • • · • • • · • · · · · · Holder······················· ..... ····· .. 
11'17' tt~~~r· · · · · · · · · · · · · · · · · · · · · · · · Oi I pipe cof11llete .. · · · · · · · · · · · · · · · · · · · · · · 
ii'.C.f · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Ho I de r · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 1 
SW-PW'1f7'7<1h'*y'M4X10··········· Screw M4X10····························· 1 

11'17' t'I:~~H· · · · · · · · · · · · · · · · · · · · · · · · Oi I pipe COf11llete· · · · · · · · · · · · · · · · · · · · · · · · 
II' o· tt~~H· ....................... Oi I pipe COf11llete· ...................... . 

;j;.C,f • • • • • • • • • • • • • • • • • · · • • • • · • • • • • • · Ho I de r · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · .. · · 1 
t1D:..~ 1h7' · · · · · · · · · · · · · · · · · · · · · · · · · · Nylon clip······························· 2 
11'17' t'I:~~H· · · · · · · · · · · · · · · · · · · · · · · · Oi I pipe cof11llete· · · · · · · · · · · · · · · · · · · · · · · · 1 
11'17' · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Pipe····································· 1 
Pt"'*y'M5X14······················ Screw M5X14····························· 1 
J. L.-1!:..· • • • • • • • • • • • • • • • • • • • • • • • • • • • • • Rubber pI ug· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 2 
tl'17' tt~Hr· · · · · · · · · · · · · · · · · · · · · · · · Oi I pipe cof11llete· · · · · · · · · · · · · · · · · · · · · · · · 1 
77' 7"? ~ • · · · · · · · · · · · · · · · · · · · · · · · · · · · · 0 i I gauge· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 2 
D·~Mlt'1f*'HM5X14················· Bolt M5X14······························ 1 

ii'.C.f · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Ho I de r · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 1 
7;~~~r· · · · · · · · · · · · · · · · · · · · · · · · · · · · · Cap assy· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 1 

SW-PW'1f7' 7<1t"• *;,· M4 x 12 · · · · · · · · · · · Screw M4 x 12 · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 6 
77' 77' ~ · · · · · · · · · · · · · · · · · · · · · · · · · · · · Cap assy · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 1 
!( X'r'J ~ • • • • • • • • • • • • • · · • • • • • • • • · • • • • • Gasket· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 1 
tl'17' 7d~~~;r· · · · · · · · · · · · · · · · · · · · · · Oi I pipe cof11llete· · · · · · · · · · · · · · · · · · · · · · · · 1 
i!:..!f'1~tl'*··· · · · ······ · • ......... ···Pipe holder······ ..... ··········· ...... ·· 1 
;l;.c,~· • • • • • • • • · • • • • • • • · • • • • · • · · • · · · • • Holder··································· 1 
t'J ~M4· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Nut M4· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 1 
t7*y'M4X12 ........................ Screw M4X12 ............................. 1 

!1'17' tt~~;r· · · · · · · · · · · · · · · · · · · · · · · · Oi I pipe cof11llete· · · · · · · · · · · · · · · · · · · · · · · · 
7J:.C.~· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Felt····································· 
/1~· .C."?tl' J~I~HT"" .................. · Arm shaft bevel gear box complete .. ·· .. ·· .... · 1 
/I~· .C."?/1• Jy;~Hr· · · · · · · · · · · · · · · · · · · · · Hook shaft bevel gear box complete"" .. ······· .. 1 

29 PLK-B2516R 
From the library of: Superior Sewing Machine & Supply LLC



[fl] rJ~I'*mlf* 
CABLE COMPONENT 

101 102 (102) 103 (103) 104 

108 107 106 

30 From the library of: Superior Sewing Machine & Supply LLC



[R] fte$l!MJ~ 
CABLE COMPONENT 

Fig. ~J! &ll~J-V 
No. Mod. Parts. No. 

R101 MB60A5339 
R102 M91054004 
R103 MB60A3780 
R104 MB60A4780 
R105 MB60A5601 
R106 M90439037 
R107 M95003096 
R108 MB60A2352 
R109 MB60A0366 
R110 M91057004 
R111 K14M71725402 

i.fm1ilt!l: 
Description Amt. Req. 

Pil' /1!11' -· · · · · · · · · · · · · · · · · · · · · · · · · · · Cover···································· 1 
SW-PW'1:\'i" =:rHt'-' *~/ M4 x 8 · · · · · · · · · · · · Screw M4 x 8 · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 7 

J- V 7' '1:tJ. • · · · · · · ...... · · · · · .... · · · · Cord hoI der · · · · .. · · · · · · · · · · · · .. · ...... ·.. 2 
J-~'7'•1:tJ.• .. · · · ... · · · · .. · ·· .. ··· ... Cord holder· ...... ···· ............ ······· 1 
J*~~ ~1J7'r1~ · · · · · · · · · · · · · · · · · · · · · · · · · Conector pane I··························· 1 
SW":i:\'Pt'-' *:t' M4 X 8 .. · .... · · .. · · .... · · Screw M4 x 8 .... · · · ...... · · · · · .. · ........ · 
7•1J)~fii')~~~T··· ................... Print circuit board········· ............ . 

J..'-·-lf· · ··· · ·· · · ··· · · · · · ·· ··········Spacer··································· 4 
:f-\''17. · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Screw adapter························· • · · 4 
SW-PW":i:\'7. 7<1t'-' *:t' M4 x 20 .. · · · · · · · · · Screw M4 x 20· · · · · .. · .... · · · · · · .... · · · · · · · 4 
'r-7' _., (lj--;j( 1/J-~·) · · · · · · · · · · · · · · · · · · Cab I e (servo encoder)···················· 1 

31 PLK-B2516R 
From the library of: Superior Sewing Machine & Supply LLC



~ ~~ifjlj~~ CONTROL UNIT PNEUMA 

-

32 From the library of: Superior Sewing Machine & Supply LLC



[S] ~~J±ift!J1aiJ~i'l: 

Fig. 
No. 

S101 
S102 
S103 
S104 
S105 
S106 
S107 
SlOB 
S109 

PNEUMATIC CONTROL UNIT 
~~ &II~J-~· 
Mod. Parts. No. 

MB25E0599 
MB62A1599 
MB62A2599 
MA20A8571 
M91035089 
M91276004 
MB62A0757 
MA20A0497 
MA20A6571 

Desc r i pt ion 
itil'Hit!! 
Amt. Req. 

j'·:,;/,::,~~;7'······················· Solenoid valve assy······················ 1 
T• :,:,.• "::, Cth:fifi) • · · · · · · · • · • · · · · · · · • · So I eno i d valve (presser bar I i ft i ng) · · · · · · · · · · · 1 

T• :,:,.· ,,: :,('Ht!fi) · · · · · · · · · · · • · · · · · · · · Solenoid valve (work holder)············· 1 

'J:,;1f'J.f 1'· · · · · • • • · · · · • · · • • • • · · • · · • · Quick joint······························ 1 
if1v:,if. • • • • · · · · • · • • · · · • · · · · • • · · · • • · · Muffler·································· 2 
SW-PW7:\'7o 7<1t": ~:,.· M4 x 30· • • • • · · • · · · Screw M4 X 30· · · · · · · · · · · · · · · · · · · · · · · · · · • • · 4 

7° 7~· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · PI ug· · • · • · · • · · · • • • • • • · · · · · · · · · • • • • • • • • • • • 
Xto-~·J:,~D-7· · · ••• · · · ••• · · ·········Speed controler· · •···· · · · · · · · · · •••••· · ••· 
1'r1~:t:,7:}.f·· · · ··· · · · · · · · · ·· · · ···· · Y shaped quick joint····················· 1 

33 PLK-B2516R 
From the library of: Superior Sewing Machine & Supply LLC



ITJ -r- :iJvOOf~ 
TABLE & STAND 

109 

34 From the library of: Superior Sewing Machine & Supply LLC



[T] -T-7'JIA~f*­
TABLE & STAND 

Fig. )t~ &II~J-~· 
No. Mod. Parts. No. 

T101 MB25A0595 
T102 M98011022 
T103 M90710050 
T104 M90802053 
T105 M92008045 
T106 MB60A0368 
T107 M90406040 
T108 MB60A0719 
T109 MB60A3957 
T901 MB25E0150 

Description 
itlfHill\ 
Amt. Req. 

j:,;{;· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Table top································ 1 
~'!'11*" MM8 X 60· · · · · · · · · · · · · · · · · · · · · Mounting bo It M8 x 60· · · · · · · · · · · · · · · · · · · · · 4 
?·;1'\'8· · ··· · · · · · · ····· · · · · · · ··· · ···· Wide-rill'llled washer (large) 8···· · · · · · · · · · 4 
il";t.!f"l!":t-8·························· Spring washer 8·························· 4 
D•;l!?t'l ~M8 · · · · · · · · · · · · · · · · · · · · · · · · · · Nut M8 · · · · · · · · · · • · · · · · · · · · · · · · · · · · · · · · · · · 4 
f'\'J.; · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Caster··································· 4 
P!f7t?:t.1" 4> 4. 5 X 38 · · · · · · · · · · · · · · · · · · Screw 4> 4. 5 X 38 .. · · · · · · · · · · · · · · · · · · · · · · · · 4 
tff 1· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Drawer··································· 1 
v-.C.································ Rail····································· 2 
f'\'?(?~;f)·························· Leg assy································· 1 

35 PLK-B2516R 
From the library of: Superior Sewing Machine & Supply LLC



M 1tli~(D 
ACCESSORIES (I) 

101 

\ 
~ 

102 

\ 
~ 
~ 

105 

106 

103 104 

\, ~ 

107 

\ 

112 113 

1J 
118, 119, 120, 121 

~ 

36 From the library of: Superior Sewing Machine & Supply LLC



[V] it~~ (I) 
ACCESSOR I ES ( I ) 

Fig. ~J! (ffi~J-~· 
No. Mod. Parts. No. 

V101 MS02A0128 
V102 MF25B0123 
V103 MS03A0417 
V104 MP52A1245 
V105 MB60A0990 
V106 MB60A1990 
V107 MA20A0734 
V108 MF40E0193 
V109 MB60A0419 
V110 MF01A0565 
V111 MB25A0613 
V112 MA30A0571 
V113 M91010089 
V114 MA17A0567 
V115 MB02A1608 
V116 MB02A0608 
V117 MFOOA0608 
V118 MS02A0479 
V119 MM10A1479 
V120 MS10A1976 
V121 MS10A2976 
V122 MS05A1976 
V123 MS05A0976 
V124 MS01A1976 
V125 MF90A0976 
V126 MS02A2976 
V127 MS02A1976 
V128 MS02A0976 
V129 MS10A0976 
V130 MF10A0149 

Description 
~JfHIJ~ 
Amt. Req. 

~:t:,.J\· 1) DP X 17#18 · · · · · · · · · · · · · · · · · · · Need I e DP x 17#18 · · · · · · · · · · · · · · · · · · · · · · · · · 4 
it;" t • :,. · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Bobb i n · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 3 
J"L.'J······························· Wire····································· 
r:..J.111. ~· · · · · · · · · · · · · · · · · · · · · · · · · · · · Wens ion spring··························· 
JD•yt" {f" {A? (y;l.j'J,.) · · · · · · · · · · · · · · · · · · F I oppy disk (system)····················· 1 
JD•yt" {T• {A?(Mi!1r"-;) ··············Floppy disk (sewing pattern data)············· 1 

t" :M111•- · · · · · · · · · · · · · · · · · · · · · · · · · · · Po I yethy I ene cover· · · · · · · · · · · · · · · · · · · · · · · 
1Hrf 1?~;r· · · · · · • · · • · · · · · · · · · · • · · · Cotton stand assy. · · · · · · · · · · · · · · · · · · · · · · · 
;j( ?:t:..J· L.. • • • • • · • • • • · · · • · • • • · • • · • · · · Rubber cushion· · · · · · · · · · · · · · · · · · · · · · · · · · · 6 
1J?~"f3?i!.f?" · · · ···· • •• ········ · · • ···Speed COIIIII8nd disk adjusting plate············ 1 

~?7" ?7 · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Head rest· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 1 
'J:..;•yf'~f· T · · · · · • • · · · · · · · · · · · · · · · · · • • Quick joint· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 1 
D·Y1l?'J7·1 ~ · · · · · · · · · · · · · · · · · · · · · · · · · · · Socket··· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 1 
f~-7· ······························ Wube····································· 1 
V 7111.- (y3')) · · · · · · · · · · · · · · · · · · · · · · · Screw driver (sma II) · · · · · · · · · · · · · · · · · · · · · 1 
~·7111"-(h?) ·······················Screw driver (middle)···················· 
~· 7111.- (f 1) · · · · · · · · · · · · · · · · · · · · · · · Screw driver (large)····················· 
IJ3??"f7JI"t13X17··················· Spanner 13X17··························· 
IJ3??"f7JI"t10X14··················· Spanner 10X14··························· 
IJ3??"f7JI"t8x9····················· Spanner 8X9····························· 1 

IJ 3??" f}JI" t6 X 7 · · · · · · · · · · · · · · · · · · · · · Spanner 6 x 7 • · · · · · · · · · · · · · · · · · · · • · • · · · · · · 1 
D11J?;f;" ?7JI" t6 · · · · · · · · · · · · · · · · · · · · · · · Socket wrench 6 · · · · · · · · · · · · · · · · · · · · · · · · · · 
D11J?;f;" ?7JI" t5· · · · · · · · · · · · · · · · · · · · · · · Socket wrench 5· · · · · · · · · · • • · · · · · · · · · · · · · · 
D11J?;f( ?7JI" t4· · · · · · · · · · · · · · · · · · · · · · · Socket wrench 4· · · · · · · · · · · · · · · · · · · · · · · · · · 1 
D·y1J?il( ?7JI" t1/8· · · · · · · · · · · · · · · · · · · · · Socket wrenchl /8 · · · · · · · · · · · · · · · · · · · · · · · · · 
D11J?;f( ?Ail" t3. • ..................... Socket wrench 3 ... • ..................... . 
D?IJ?;f( ?Ail" t2. 5 ..................... Socket wrench 2. 5............... . . . . . . . • • 1 
D•y1J?*"?7JI"t2 .. ····················· Socket wrench 2·························· 1 
D11l?*"?7JI"t1.5····················· Socket wrench 1.5························ 1 
77"71J":t····························· Oiler with oil··························· 1 

37 PLK-B2516R 
From the library of: Superior Sewing Machine & Supply LLC



!WJ1-t ll£ aD 
ACCESSORIES (I]) 

101 

,) 

~(103) 

:) ' (102) 

104 

138 

114~- ~~ /; 116 
ij ~ ;, 

~. ' 

115~f~ 
134, 135 136, 137 

107 

r4 
108 

117 

\ « 

126 

38 From the library of: Superior Sewing Machine & Supply LLC



[W] ftli~ (II) 
ACCESSOR I ES ( II ) 

Fig. ~J! !JI~J-V 
No. Mod. Parts. No. 

W101 MB62E0776 
W102 M90511050 
W103 M91068004 
W104 M95001031 
W105 MB25E0131 
W106 MF20A0130 
W107 M90001043 
W108 MB62A0797 
W109 MB62A1691 
W110 MB62A0691 
W111 MB62A4691 
W112 MB62A3691 
W113 M860AOFSW 
W114 M90306041 
W115 MB60A0420 
W116 MB60A0201 
W117 MB62A0777 
W118 MB60A0560 
W119 M96011021 
W120 M96002017 
W121 M90630050 
W122 M90624053 
W123 M91575045 
W124 MA20A8571 
W125 MB61A0963 
W126 MB61A5601 
W127 M90409041 
W128 M95003017 
W129 M90511050 
W130 M97319099 
W131 M97320099 
W132 M97318099 
W133 M97324099 
W134 MB60A1620 
W135 MB60A2620 
W136 M91056004 
W137 M90439037 
W138 MG51A0201 

ii:ffliltll: 
Oeser i pt ion Amt. Req. 

,._. ,I.~!J/1·-. · · · · ···· · · · · · ·············Belt cover······························· 1 
if!J.*5···· · · · · ··· ··· · · ·············Washer 5··· · ···· · · ······· · · · · · · · · · · · ····· 3 
SW-PW7f7"7<1t"•*:,/M5X10··········· Screw M5x10····························· 3 
~'J~~;f ,I.~··························· Special bolt····························· 
Y7.7?7'J~~f·· · · · ······ · · · · · · · · ···· · · Oi I pan·································· 
Y7.7t•;.,. ···· · · · · · ···· · · · · · · · · · ··· · · Oi I bottle······························· 1 
J.f•17' ,!.No.1························· Nai I····································· 7 
;t;J• 7~,1.1..· · · · · · · · · · · · · · · · · · · · · · · · · · · · Film sheet······························· 1 
11" 1f/(~~;fifi193?) · · · · · · · · · · · · · · · · · · · Clamp pad (for feed plate)··············· 2 
11" '1f/ (~~;fifi1~3?) · · · · · · · · · · · • • · · · · · · Clamp pad (for feed pi ate)··············· 2 
11" '1f/(:l~;f!fi3?) · · · · · · · · · · · · · · · · · · · · · Clamp pad (for clamp frame)·············· 2 
11" '1f/(:l~;fifi3?) · · · · · · · · · · · · · · · · · · · · · Clamp pad (for clamp frame)·············· 2 
7·1~"A1•1f· · · · · · · · · · · · · · · · · · · · · · · · · · · · Foot switch······························ 1 
<H'l*~·3.1 X16····················· Wood screw 3.1 X16······················· 1 
Jf11

( • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • Wie holder······························· 2 
1/~~0·1'791· · · · · · · · · · · · · · · · · · · · · · · · · · Cord tie································· 2 
x,._· ,1. ~M46 · · · · · · · · · · · · · · · · · · · · · · · · · · · X-be It M46 · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 1 
f3?il. /· · · · · · · · · · · · · · · · · · · · · · · · · · · · · Hinge···································· 2 
D•11l'Jlt7f;f\.MM6x50················· Bolt M6X50······························ 4 
i!7f~:I71~M6 X 12· · · · · · · · · · · · · · · · · · · · · Bolt M6 X 12· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 4 
~'l~~if·n·*··· · · · · ···· · · · · ·· .... ·····Special washer··························· 4 

11" *if"!J" *6 · · · · · · · · · · · · · · · · · · · · · · · · · · Spec i a I washer··························· 4 
t-;~~M6· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Nut M6· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 4 
'J/~·1f7f" T · • • • • · · · · • • • • · · · · • · · • • • · · • Quick joint·· · · · · • · · · · · · · · · · · · · · · • • • · · · · · 2 
7~,1.~ ·14" ~v-9 · · · · · · · · · · · · · · · · · · · · · · · F i Iter regu I ater · · · · · · · · · · · · · · · · · · · · · · · · · 1 
vf" ~v-H 1J7719· · · · · · · · · · · · · · · · · · · · · · Fi Iter regulater adapter················· 1 
<,I.'I:'J*'/ 4. 5 X 20· · · · · · · · · · · · · · · · · · · · · Wood screw 4. 5 X 20· · · · · · · · · · · · · · · · · · · · · · · 2 
i!7f~:I7·1~M5X8······················ Bolt M5X8······························· 2 
t•n· *5 · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Washer 5 · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 2 
7-7",1.(:~1] 1}3'J~;.,J"?) ·················Cable (input signal)····················· 1 
7-7" H:lvl H ·) · · · · · · · · · · · · · · · · · · · · · · Cab I e (out of so I eno i d) · · · · · · · · · · · · · · · · · · 1 
7-7"Hif-;f\"'!;-9f";.,7";.,)··············· Cable (servo motor)······················ 1 
7-7" ,I. (J.f•1t" ;.,'J" f-~) · · · · · · · · · · · · · · · · · Cab I e (stepping motor) · · · · · · · · · · · · · · · · · · · 1 
t1D/'J 1h7" · · · · · · · · · · · · · · · · · · · · · · · · · · Nylon clip······························· 1 
t1D/'J 1i'17" · · · · · · · · · · · · · · · · · · · · · · · · · · Nylon clip······························· 1 
SW-PW7f7"7<1t""*~"M4X10··········· Screw M4X10····························· 1 
SW-PW7fPt""*~"M4X10··············· Screw M4X8······························ 1 
1/~~D·1'7~1· · · · · · · · · · · · · · · · · · · · · · · · · · Cord tie································· 1 

39 PLK-B2516R 
From the library of: Superior Sewing Machine & Supply LLC



[X] :;t-7'~ 3 //~-';/ 
OPTION PARTS 

109 

\ 

• 
114,115 

110 

~ 

103 

111 

~ 
116 117 

\_ 

40 

104,105 106,107 108 

6.5 8.5 

112 113 

\ ~ ~ "' 

118 

From the library of: Superior Sewing Machine & Supply LLC



[X] :;t :1 ~ 3 ';./I{\- ':J 
OPTION PARTS 

Fig. 
No. 

X101 
X102 
X103 
X104 
X105 
X106 
X107 
X108 
X109 
X110 
X111 
X112 
X113 
X114 
X115 
X116 
X117 
X118 

IJ! &ll~J-~· 
Mod. Parts. No. 

MS02A0101 
MS02A2101 
MV30A1256 
MS03A0256 
MS03A1256 
MA35A0256 
MA35A1256 
MV35A0106 
MS04E1210 
MF10A1245 
MN10A3245 
MS03A0181 
MS10A0180 
MB62A0762 
MB62A1762 
MB62A4454 
MB25E1105 
MB25A1272 

Description 
ftl'fliill'!t 
Amt. Req. 

JIIJ1HI/>1.6)· ....................... Needle plate (1/>1.6) ..................... 1 
JII)11J(I/>2.6) ........................ Needle plate (1/>2.6)· .................... 1 

t~~ij-I ( 4> 2) · · · · · · · · · · · · · · · · · · · · · · · · · Presser foot ( 4> 2) · · · · · · · · · · · · · · · · · · · · · · · 
t~~ij-I ( 4> 3) · · · · · • · · · · · · · · · · · · • · · · · · · Presser foot ( 4> 3) · · · · · · · · · · · · · · · · · · · · · · · 
t~~ij-I ( 4> 2) · · · · · · · · · · · · · · · · · • · · · · · · · Presser foot ( 4> 2) · · · · · · · · · · · · · · · · · · · · · • · 1 
t~~ij-I ( 4> 3) · · · · · · · · · · · · · · · · · · · · · · · · · Presser foot ( 4> 3) · · · · · · · · · · · · · · · · · · · · · · · 
t~~ij-I ( 4> 2) · · · · · · · · · · · · · · · · · · · · · · · · · Presser foot ( 4> 2) · · · · · · · · · · · · · · · · · · · · · · · 
if7~ifi ( 4> 3) · · · · · · · · · · · · · · · · · · · · · · · · · Presser foot ( 4> 3) · · · · · · · · · · · · · · · · · · · · · • · 1 
~?1~f3~r'~~1Jr····················· Thread tension regulator assy············ 1 
I~~1n'*(J"~r~~3~) ··················Thread pretension spring················· 1 
!/Mil'* (~?Hf3~r,f) · · · · · · · · · · · · · · · · Thread tension regu I ator spring·········· 1 
HY~t1~~1Jr· .. · · .......... · · · .... · · · Thread guide assy ........ · .. · .... · · .. · · .. 1 

HY~t1~Hr· · · · · · · · · · · · · · · · · · · · · · · · · Thread guide assy· · · · · · · · · · · · · · · · · · · · · · · · 1 
tMifi11J (2t, IJK H~Y 1)) • • • • • • • • • • • • • • • C I arrp pI ate (with I i ne) · · · · · · · · · · · · · · · · · · 
tMifi1H2t,I;~'H~t~) ............... Clarrp plate· ............................ . 

~ij-r~· ~ · · · · · · · · · • · · · · · · · · · · · · · · · · · · · C I arrp stud·· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 2 
'J~~ifi~~H(ytt~) · · · · · · · • · · · · · · • • · · · · Clarrp frame assy (blank)·· • · · · · · · · · · · · · · · 
~IJ~ifi·H (ytt~) · · · · · · · · · · · · · · · · · · · · · · Feed pI ate (b I ank) · · · · · · · · · · · · · · · · · · · · · · · 

)1:) Fig. No.116 11!15Udl!~, ;:O)PLK-B2516R!:::c!S~~t:,O)PLK-A2016.1'fl#11!1~ffl.lr.~ 
.::'ftmr:::tJ: Qfl'8"0)~fil'fl11!1~.m""t:T". 

Fig. No.116 clarrp stud in used exclusively when the work holder 
of PLK-A2016 is mounted on PLK-B2516R. 

41 PLK-B2516R 
From the library of: Superior Sewing Machine & Supply LLC




